Board of Adjustment Staff Report

Meeting Date: June 3, 2021

Agenda Item: 8C

SPECIAL USE PERMIT CASE NUMBER: WSUP21-0010 SMTWRF

BRIEF SUMMARY OF REQUEST:

of the South Truckee Meadows Water Reclamation Facility (STMWRF)

To approve a special use permit to allow the expansion

STAFF PLANNER:

Planner’'s Name: Julee Olander
Phone Number: 775.328.3627
E-mail: jolander@washoecounty.us

CASE DESCRIPTION

For hearing, discussion, and possible action to approve
a special use permit per Washoe County Code (WCC)
Table 110.302.05.2 for expansion of a Utility Services for
the South Truckee Meadows Water Reclamation Facility
(STMWRF) from 36,999 SF to 45,858 SF of building
space in order to expand wastewater treatment capacity.
The request exceeds the threshold for major grading per
WCC 110.438.35 with 177,000 SF of disturbed area;
23,000 CY of material excavated from various locations
of the site and 22,000 CY exported off site and 1,000 CY
remaining on site. The proposal also requests varying the
landscaping requirements by reducing all required
landscaping for the building expansion.

43 Al S
?gilﬂ l!%Tlr
i mﬂ |+

P A
LA
‘5@ ¥

e

=n
i

Applicant/ Property Owner:
Location:

APN:

Parcel Size:

Master Plan:

Regulatory Zone:
Area Plan:

Citizen Advisory Board:

Development Code:

Commission District:

Washoe County
8500 Alexander Road
165-011-05 & 06
49.43. & 14.97

Suburban Residential
(SR)

Public & Semi-Public
Facilities (PSP)
Southeast Truckee
Meadows

South Truckee
Meadows/Washoe
Valley

Authorized in Articles
810, Special Use
Permits and 438,
Grading

2 — Commissioner Lucey

Vicinity Map

B3
amn

i

APPROVE

STAFF RECOMMENDATION
| APPROVE WiTH CONDITIONS |

DENY

POSSIBLE MOTION

I move that, after giving reasoned consideration to the information contained in the staff report and
information received during the public hearing, the Washoe County Planning Commission approve, with
conditions, Special Use Permit Case Number WSUP21-0010 for Washoe County, having made all five

findings in accordance with Washoe County Code Section 110.810.30

(Motion with Findings on Page 9)

1001 E. Ninth St., Reno, NV 89512-2845
Telephone: 775.328.6100 — Fax: 775.328.6133

www.washoecounty.us/csd/planning_and_development

WSUP21-0010
STMWRF


mailto:jolander@washoecounty.us

Washoe County Board of Adjustment Staff Report Date: May 14, 2021

Staff Report Contents

SPECIAI USE PEIMMIL. ... e e e et e e e e e et e e e e e e e e e e e e e e e e e e e e e e e e e e e aeeeeaeeeeeees 3
[ (S o I L R PP PPPPPPPPPPPP 5
[ (o] [=T ot A Y 7= 11 =1 [ I 5
Area Plan EVAIUBLION ...t 7
South Truckee Meadows/Washoe Valley Citizen Advisory Board (STM/WV CAB)..........ceuvvviiiinnnns 8
REVIEWING AGEINCIES ....eiiiiieieieeiieet ettt 8
Staff Comment on ReqUIred FINAINGS........uuuuuuiiiiiiiiii s 8
RECOMMENUALION ...ttt 9
1Yo} 1o ) o 9
APPEAI PTOCESS ...ttt 10

Exhibits Contents

ConditioNS Of APPIOVAL .......ceiiiiiiii e e e e et e e e e e e e e e e aes Exhibit A
AGENCY COMIMENTS ...ttt e e e e e e e e et e e e e e e e e e aaat e e e aeaeeesstta s aaeeeeeeesrnnas Exhibit B
Applicant’'s CAB Statement LETIET .........ooviiiiiiiiiiiiiiiiiiiie e Exhibit C
(0o} [T N[0} (o = 1Y/ = o Exhibit D
[ o T =To AN o] o] o= 1o o F Exhibit E

Special Use Permit Case Number WSUP21-0010 WSUP21-0010

Page 2 of 10 STMWRF



Washoe County Board of Adjustment Staff Report Date: May 14, 2021

Special Use Permit

The purpose of a special use permit is to allow a method of review to identify any potential harmful
impacts on adjacent properties or surrounding areas for uses that may be appropriate within a
regulatory zone; and to provide for a procedure whereby such uses might be permitted by further
restricting or conditioning them so as to mitigate or eliminate possible adverse impacts. If the Board
of Adjustment grants an approval of the special use permit, that approval is subject to conditions of
approval. Conditions of approval are requirements that need to be completed during different stages
of the proposed project. Those stages are typically:

Prior to permit issuance (i.e. a grading permit, a building permit, etc.)

Prior to obtaining a final inspection and/or a certificate of occupancy on a structure
Prior to the issuance of a business license or other permits/licenses

Some conditions of approval are referred to as “operational conditions.” These
conditions must be continually complied with for the life of the business or project.

The conditions of approval for Special Use Permit Case Number WSUP21-0010 are attached to this
staff report and will be included with the action order, if approved.

The subject property is designated as Public & Semi-Public Facilities (PSP). The proposed use of
a water reclamation facility is classified a Major Public Facilities which is permitted in (PSP) with a
special use permit per WCC Table 110.302.05.2. Therefore, the applicant is seeking approval of
this SUP from the Board of Adjustment.

Additionally, Article 810, Special Use Permits, allows the Board of Adjustment to vary development
code standards in conjunction with the approval process per WCC 110.810.20(e). Board of
Adjustment will be ruling on the request(s) to vary standards below:

Variance Requested Relevant Code

Landscaping 110.410

Special Use Permit Case Number WSUP21-0010 WSUP21-0010
Page 3 of 10 STMWRF



Washoe County Board of Adjustment

Staff Report Date: May 14, 2021

New buildings are outlined in s
Bold line
Zy, i
| NE L
BLOWER
BUILDIMG
MAINTENANCE —
SHOFP _HHH“-\\_\ _
= )
g g 3
E x 7 =
5 5 5
3 = 5
5 & / 2
i [} / 2
@
| /
GRIT
REMOVAL—
BIOSOLIDS
BUILDING %
i SCREW ff ;
PRESS %1
[NOT SCALED) — 4
///——l' li s
o’ ". |
0IG ;.;n:n I'I,I II.'
\ j
—rl"_ — WACTOR DUMP .'I
! STATION /
 BLOWER .'
raem ll'n INFLUENT f
\ PUMP STATION -
\ DISTURRED ARER
BOUNDARY (TR

Site Plan - Southern Portion of Site

WSUP21-0010

Special Use Permit Case Number WSUP21-0010
Page 4 of 10

STMWRF




Washoe County Board of Adjustment

Staff Report Date: May 14, 2021

— CHLORINE
f CONTACT
BASING
//j-’ N L
/] CONTROL T
BUILDING  EFFLUENT
FUMF STATION “.
EXPORT
PUNP
p / STATION
FILTER-EFFLUENT e
FLOW METER —. FACILTY
_,/ Ij ELA”
BLOWER CHEMIGAL
|_ _U_U BUILDING BU|LDING %
SECOMDARY SECONDARY
CLAR|FIER CLARIFIER
M1 NO. 3
A
o, [TERTIARY
_X FILTERS $-12
TERTIARY FILTERS 14 f
| (] —
o d
= =
= P SECOMDARY SECONDARY
=} = CLAAIFIER CLARIFIER
g g MO, 2 MCy, 4
wl Iy
[ o
o =]
o [=]
RASMWAS
PLIKP
STATION
New buildings are outlined in
o Bold line
HOVAL—
SOREENING
BUILDIMG
I
]
]
|
|
)
1]
]
)
i |
{
INFLUENT |
PUMP STATIGN -
[T | AL B EUIL LA AN | u) et ) |

Site Plan - Northern Portion of Site

Project Evaluation

Washoe County Community Services Department is proposing to expand the existing South Truckee
Meadows Water Reclamation Facility (STMWRF). The expansion will increase the annual average
daily flow of 4.1 million gallons of wastewater per day (MGD) to approximately 6.1 MGD and an
average daily maximum month flow (ADMMF) of 4.62 million gallons per day (mgd) to an ADMMF
condition of 6.86 mgd. This expansion of STMWRF will increase the size of the plant by 48% which
will address to needs of the region's 2040 population projection. STMWRF is responsible for sanitary
sewer collection, wastewater treatment, biosolids management, and reclaimed water treatment
and distribution services within the South Truckee Meadows region of Washoe County.

WSUP21-0010

Special Use Permit Case Number WSUP21-0010
STMWRF

Page 5 of 10



Washoe County Board of Adjustment Staff Report Date: May 14, 2021

The STMWRF 2020 Expansion Project serves as a central and critical regional water resource
recovery facility. STMWREF is permitted by the Nevada Division of Environmental Protection to treat
an ADMMF of up to 4.1 MGD. The average daily influent flow from 2019 is approximately 3.8 MGD.
Liquid stream unit processes include the following: influent pumping; screening; flow splitting,
metering; secondary treatment utilizing oxidation ditches and clarifiers; sand media filtration; sodium
hypochlorite disinfection; effluent pumping; and reservoir storage. Waste solids are treated
aerobically prior to dewatering and then hauled to the regional Lockwood Landfill. Reclaimed water
is stored seasonally in the Huffaker Hills Reservoir and delivered to more than 300 customers
through a distribution system network of transmission mains, pump stations, storage tanks, and
distribution piping.

The parcels where STMWREF is located have a regulatory zone of Public & Semi-Public Facilities
(PSP) and Washoe County Code (WCC) requires a special use permit for the use type of Major
Services and Utilities, Utility Services per Table 110.302.05.2 for PSP parcels. The parcels to the
north have a regulatory zone of PSP and General Rural (GR), to the west the parcel is Open Space
(OS). The parcels to the south and east are within the City of Reno jurisdiction. The master plan
designation for the parcel is Suburban Residentials (SR), the parcel to the north is Rural (R) and the
parcel to the west is Open Space (OS). The site is located in the Southeast Truckee Meadows Area
Plan within Rural Character Management Plan.

The applicant is proposing to add 8,859 SF of building space to the existing 36,999 SF of buildings
and structures, for a total of 45,858 SF, which will include the installation of two new bioreactors, an
upgraded biosolids handling facility, a grit removal system and filter expansion in order to increase
the treatment capacity of the plant. Project is scheduled to be completed by March 31, 2024.The
building and structures to be expanded include the following:

Special Use Permit Case Number WSUP21-0010 WSUP21-0010
Page 6 of 10 STMWRF



Washoe County Board of Adjustment

Staff Report Date: May 14, 2021

BUILDING SQUARE FOOT SUMMARY
BUILDING EXISTING SF [ADDED |NEW SF
CONTROL BUILDING 3,600 4013 7,613
MEW BLOWER BUILDING n.a. 28933 28933
BIOSOLIDS BUILDING 11,548 1152 12,500
HEADWORKS & GRIT
REMOVAL 1,681 761 2,642
EXPORT PUNP STATION 1,650 0 1,650
EFFLUENT PUMP STATION 2,000 0 2,000
CHEMICAL BUILDING 4 520 0 4,320
RASNVAS PS 4,000 0 4,000
EXISTING BLOWER BUILDING 3,000 0 3,000
MAINTENANCE BUILDING 4 500 0 4,300
OPERATIONS MAINTEMANCE
TRAILER ao0 0 800
36 999 8859 45858

Grading

The grading of the site will meet the thresholds for major grading per WWC 110.438.35. The
applicant is indicating that 177,000 SF of the site will be disturbed. There will be 23,000 CY of
material excavated from various locations of the site, with 22,000 CY being exporting from the site
and the remaining 1,000 CY will be used on site. The applicant is working with a neighboring
property owner to locate the access material on the neighboring site.

Parking

There will be 18 designated parking space located throughout the site. Washoe County Code
(WWC) Table 110.410.10.2 allows the special use permit to specify the number of parking spaces
for Utility Service use types. There are currently 10 parking spaces and 8 parking spaces will be
added with the expansion. The applicant indicates that 18 spaces will meet the facility’s parking
needs with a total of 12 employees planned after the building expansion.

Landscaping

The applicant is requesting to modify the landscaping requirements and not require any landscaping
with the new building expansion. Currently there is landscaped around the perimeter of the area,
with evergreen and deciduous trees along the driveway into the site and along the east and south
property lines. The landscaping requirement is a “minimum of twenty percent of the total developed
land area shall be landscaped.” The applicant is disturbing 177,000 SF of the site which requires
35,400 SF of the site to be landscaped. The site is isolated from the surrounding properties and
staff is of the opinion that this amount of landscaping will not a benefit this location and is in support
of not adding anymore landscaping to the site.

Area Plan Evaluation

The subject parcel is located within the Southeast Truckee Meadows Area Plan. The following are
the pertinent policies from the Southeast Truckee Meadows Area Plan:

Relevant Area Plan Policies Reviewed

Brief Policy Description
Southeast Truckee Meadows Rural Yes
Character Management Area allows PSP
regulatory zoning

Complies Condition of Approval

SETM.1.2

WSUP21-0010

Special Use Permit Case Number WSUP21-0010
STMWRF

Page 7 of 10



Washoe County Board of Adjustment Staff Report Date: May 14, 2021

SETM.2.3 Plan for the control of noxious weeds Yes Yes
SETM.2.4 Present development proposal items to the Yes

CAB
SETM.11.3 | To ensure no significant degradation of air Yes

quality will occur

South Truckee Meadows/Washoe Valley Citizen Advisory Board (STM/WV CAB)

The proposed project was presented by the applicant at the regularly scheduled Citizen Advisory
Board meeting on May 6, 2021. The CAB unanimously recommended approval of the request. The
CAB minutes were not available at the time that the staff report was prepared. The comments made
at the CAB meeting included:

e Will be good for the community

e There is need for the expansion

Reviewing Agencies

The following agencies/individuals received a copy of the project application for review and
evaluation.

Agency Sentto Responded Provided Contact
Review Conditions

Nevada Dept of Env ] [l

Protection

Washoe County Building & O O

Safety

Washoe County Parks & [l

Open Spaces

Washoe County Engineering l Walt West
wwest@washoecounty.us

WCHD - Air Quality ] Genine Rosa
rosa@washoeunty.us

WCHD - Environment Health O

Truckee Meadows Fire Dale Way/Brittany Lemon,

Protection District 775.326.6000,
dway@tmfpd.us/blemon@tmfpd.
us

RTC Washoe H [

Washoe Storey Conservation ] [

District

City of Reno H [

Truckee Meadows Regional ] [l

Planning Agency
All conditions required by the contacted agencies can be found in Exhibit A, Conditions of Approval.

Staff Comment on Required Findings

WCC Section 110.810.30, Article 810, Special Use Permits, requires that all of the following findings
be made to the satisfaction of the Washoe County Board of Adjustment/ before granting approval of
the request. Staff has completed an analysis of the special use permit application and has
determined that the proposal is in compliance with the required findings as follows.

1. Consistency. That the proposed use is consistent with the action programs, policies,
standards and maps of the Master Plan and the Southeast Truckee Meadows Area Plan.

Special Use Permit Case Number WSUP21-0010 WSUP21-0010
Page 8 of 10 STMWRF



Washoe County Board of Adjustment Staff Report Date: May 14, 2021

Staff Comment: The requested use, a Major Services and Utilities. Utility Services, is
consistent and does not conflict with the policies, action programs, standards, and maps of
the Master Plan and the Southeast Area Plan

2. Improvements. That adequate utilities, roadway improvements, sanitation, water supply,
drainage, and other necessary facilities have been provided, the proposed improvements are
properly related to existing and proposed roadways, and an adequate public facilities
determination has been made in accordance with Division Seven.

Staff Comment: There are adequate utilities and roadways to support the expansion of
STMWREF in accordance with Division Seven. The proposed expansion of the facility will
provide better water reclamation service for the community.

3. Site Suitability. That the site is physically suitable for Education, Private School Facilities, and
for the intensity of such a development.

Staff Comment: The proposal is to expand the existing STMWRF and the expansion is not
anticipated to create any significant demand from the existing utilities, roadway improvements,
sanitation, or water supply. The expansion will better service the community.

4. Issuance Not Detrimental. That issuance of the permit will not be significantly detrimental to
the public health, safety or welfare; injurious to the property or improvements of adjacent
properties; or detrimental to the character of the surrounding area.

Staff Comment: The subject property is currently being used by SMTWRF as a water
reclamation facility. The expansion will assist the public health, safety or welfare of the
community and the expansion of the facility will not be detrimental to the property or adjacent
properties, or detrimental to the character of the surrounding area.

5. Effect on a Military Installation. Issuance of the permit will not have a detrimental effect on
the location, purpose or mission of the military installation.

Staff Comment: There is no military installation in the required noticing distance of the
proposed structure; therefore, this finding is not required to be made.

Recommendation

After a thorough analysis and review, Special Use Permit Case Number WSUP21-0010 is being
recommended for approval with conditions. Staff offers the following motion for the
Board/Commission’s consideration.

Motion

I move that, after giving reasoned consideration to the information contained in the staff report and
information received during the public hearing, the Washoe County Board of Adjustment approve
with conditions Special Use Permit Case Number WSUP21-0010 for Washoe County, with the
conditions included as Exhibit A to this matter, having made all five findings in accordance with
Washoe County Code Section 110.810.30:

1. Consistency. That the proposed use is consistent with the action programs, policies,
standards and maps of the Master Plan and the Southeast Truckee Meadows Area
Plan;

2. Improvements. That adequate utilities, roadway improvements, sanitation, water
supply, drainage, and other necessary facilities have been provided, the proposed
improvements are properly related to existing and proposed roadways, and an
adequate public facilities determination has been made in accordance with Division
Seven;

3. Site Suitability. That the site is physically suitable for type of development, i.e. a bed
and breakfast inn, etc., and for the intensity of such a development;

Special Use Permit Case Number WSUP21-0010 WSUP21-0010
Page 9 of 10 STMWRF



Washoe County Board of Adjustment Staff Report Date: May 14, 2021

4. lIssuance Not Detrimental. That issuance of the permit will not be significantly
detrimental to the public health, safety or welfare; injurious to the property or
improvements of adjacent properties; or detrimental to the character of the
surrounding area,;

5. Effect on a Military Installation. Issuance of the permit will not have a detrimental
effect on the location, purpose or mission of the military installation.

Appeal Process

Board of Adjustment action will be effective 10 calendar days after the written decision is filed with
the Secretary to the Board of Adjustment and mailed to the applicant, unless the action is appealed
to the Washoe County Board of County Commissioners, in which case the outcome of the appeal
shall be determined by the Washoe County Board of County Commissioners. Any appeal must be
filed in writing with the Planning and Building Division within 10 calendar days from the date the
written decision is filed with the Secretary to the Board of Adjustment/ and mailed to the applicant.

Applicant/Owner: Washoe County

Robert Wimer
email: rwimer@washoecounty.us
Alan Jones
Email: ajones@washoecounty.us
Special Use Permit Case Number WSUP21-0010 WSUP21-0010

Page 10 of 10 STMWRF


mailto:rwimer@washoecounty.us
mailto:ajones@washoecounty.us

Conditions of Approval

Special Use Permit Case Number WSUP21-0010

The project approved under Special Use Permit Case Number WSUP21-0010 shall be carried
out in accordance with the conditions of approval granted by the Board of Adjustment on June
3, 2021. Conditions of approval are requirements placed on a permit or development by each
reviewing agency. These conditions of approval may require submittal of documents,
applications, fees, inspections, amendments to plans, and more. These conditions do not
relieve the applicant of the obligation to obtain any other approvals and licenses from relevant
authorities required under any other act.

Unless otherwise specified, all conditions related to the approval of this special use permit
shall be met or financial assurance must be provided to satisfy the conditions of approval prior
to issuance of a grading or building permit. The agency responsible for determining compliance
with a specific condition shall determine whether the condition must be fully completed or
whether the applicant shall be offered the option of providing financial assurance. All
agreements, easements, or other documentation required by these conditions shall have a copy
filed with the County Engineer and the Planning and Building Division.

Compliance with the conditions of approval related to this special use permit is the responsibility
of the applicant, his/her successor in interest, and all owners, assignees, and occupants of the
property and their successors in interest. Failure to comply with any of the conditions imposed
in the approval of the special use permit may result in the institution of revocation procedures.

Washoe County reserves the right to review and revise the conditions of approval related to this
Special Use Permit should it be determined that a subsequent license or permit issued by
Washoe County violates the intent of this approval.

For the purpose of conditions imposed by Washoe County, “may” is permissive and “shall” or
“must” is mandatory.

Conditions of approval are usually complied with at different stages of the proposed project.
Those stages are typically:

e Prior to permit issuance (i.e., grading permits, building permits, etc.).
¢ Prior to obtaining a final inspection and/or a certificate of occupancy.
e Prior to the issuance of a business license or other permits/licenses.

e Some “ conditions of approval” are referred to as “operational conditions.” These
conditions must be continually complied with for the life of the project or business.

The Washoe County Commission oversees many of the reviewing agencies/departments
with the exception of the following agencies.

e The DISTRICT BOARD OF HEALTH, through the Washoe County Health
District, has jurisdiction over all public health matters in the Health District.
Any conditions set by the Health District must be appealed to the District
Board of Health.

1001 E. Ninth St., Reno, NV 89512-2845
Telephone: 775.328.6100 — Fax: 775.328.6133 WSUP21-0010
www.washoecounty.us/comdev/ EXHIBIT A



Washoe County Conditions of Approval

FOLLOWING ARE CONDITIONS OF APPROVAL REQUIRED BY THE REVIEWING
AGENCIES. EACH CONDITION MUST BE MET TO THE SATISFACTION OF THE ISSUING
AGENCY.

Washoe County Planning and Building Division

1. The following conditions are requirements of Planning and Building, which shall be
responsible for determining compliance with these conditions.

Contact Name — Julee Olander, 775.328.3627, jolander@washoecounty.us

a. The applicant shall attach a copy of the action order approving this project to all
permits and applications (including building permits) applied for as part of this
special use permit.

b. The applicant shall demonstrate substantial conformance to the plans approved as part
of this special use permit. The Planning and Building Division shall determine
compliance with this condition.

c. The applicant shall submit construction plans, with all information necessary for
comprehensive review by Washoe County, and initial building permits shall be issued
within two years from the date of approval by Washoe County. The applicant shall
complete construction within the time specified by the building permits. Compliance with
this condition shall be determined by the Planning and Building Division.

d. A note shall be placed on all construction drawings and grading plans stating:
NOTE

Should any cairn or grave of a Native American be discovered
during site development, work shall temporarily be halted at the
specific site and the Sheriff's Office as well as the State Historic
Preservation Office of the Department of Conservation and Natural
Resources shall be immediately notified per NRS 383.170.

e. Construction work hours will be limited to 7am to 7pm Monday to Saturday.

f. An onsite noxious weeds management plan needs to be developed to ensure weed
seeds do not impact other areas.

g. Any imported earthen materials shall be “certified weed free” in order to prevent the
spread of noxious weeds within the county.

h. The grading on site shall be in compliance with applicable best management practices to
minimize erosion.

i. The following Operational Conditions shall be required for the life of the business:

i.  This special use permit shall remain in effect until or unless it is revoked or is
inactive for one year.

ii. Failure to comply with any of the conditions of approval shall render this approval
out of conformance and subject to revocation.

Washoe County Engineering and Capital Projects

2. The following conditions are requirements of the Engineering Division, which shall be
responsible for determining compliance with these conditions.

Contact Name — Walt West, P.E, 775.328.2310, wwest@washoecounty.us

Special Use Permit Case Number WSUP21-0010 WSUP21-0010
Page 2 of 4 EXHIBIT A



Washoe County Conditions of Approval

a. A complete set of construction improvement drawings, including an on-site grading plan,
shall be submitted when applying for a building/grading permit. Grading shall comply
with best management practices (BMP’s) and shall include detailed plans for grading,
site drainage, erosion control (including BMP locations and installation details), slope
stabilization, and mosquito abatement. Placement or removal of any excavated materials
shall be indicated on the grading plan. Silts shall be controlled on-site and not allowed
onto adjacent property.

b. For construction areas larger than 1 acre, the developer shall obtain from the Nevada
Division of Environmental Protection a Stormwater Discharge Permit or Waiver for
construction and submit a copy to the Engineering Division prior to issuance of a grading
permit.

c. The developer shall complete and submit the Construction Permit Submittal Checklist
and pay the Construction Stormwater Inspection Fee prior to obtaining a grading permit.
The County Engineer shall determine compliance with this condition.

d. Applicant shall indicate on the plans where exported materials will be taken and a
grading permit shall be obtained for the import site.

e. Cross-sections indicating cuts and fills shall be submitted when applying for a grading
permit. Estimated total volumes shall be indicated.

f. All disturbed areas left undeveloped for more than 30 days shall be treated with a dust
palliative. Disturbed areas left undeveloped for more than 45 days shall be revegetated.
Methods and seed mix must be approved by the County Engineer with technical
assistance from the Washoe-Storey Conservation District. The applicant shall submit a
revegetation plan to the Washoe-Storey Conservation District for review.

DRAINAGE (COUNTY CODE 110.416, 110.420, and 110.421)

g. A detailed hydrology/hydraulic report prepared by a registered engineer shall be
submitted to the Engineering Division for review and approval. The report shall include
the locations, points of entry and discharge, flow rates and flood limits of all 5- and 100-
year storm flows impacting both the site and offsite areas and the methods for handling
those flows. The report shall include all storm drain pipe and ditch sizing calculations
and a discussion of and mitigation measures for any impacts on existing offsite drainage
facilities and properties.

h. Any increase in storm water runoff resulting from the development and based upon the
100-year storm shall be detained on site to the satisfaction of the County Engineer.

i. The FEMA 100-year floodplain, floodway and/or shaded X boundaries with associated
flood elevations shall appear on the site plan to the satisfaction of the County Engineer.
Building permits for structures and fill in these areas shall be in conformance with the
Washoe County Code Article 416.

j.  The developer shall provide pretreatment for petrochemicals and silt for all storm
drainage from the site to the satisfaction of the County Engineer.

Truckee Meadows Fire Protection District (TMEPD)

3. The following conditions are requirements of the Truckee Meadows Fire Protection District,
which shall be responsible for determining compliance with these conditions. Unless
otherwise stated, these conditions shall be met prior to the issuance of any building or
grading permit or on an ongoing basis (phased development) as determined by TMFPD.

Any future development of a single, multiple, or all parcels will be subject to currently
adopted Fire and Wildland-Urban Interface Codes at the time of development on the specific

Special Use Permit Case Number WSUP21-0010 WSUP21-0010
Page 3 of 4 EXHIBIT A



Washoe County Conditions of Approval

parcel.

Contact Name — Dale Way/Brittany Lemon, 775.326.6000,
dway@tmfpd.us/blemon@tmfpd.us

a. The Truckee Meadows Fire Protection District (TMFPD) will require that this project
meet the requirements of all Washoe County adopted codes and amendments.

Washoe County Health District- Air Quality

4. The following conditions are requirements of the Health District, which shall be responsible
for determining compliance with these conditions. The District Board of Health has
jurisdiction over all public health matters in the Health District. Any conditions set by the
Health District must be appealed to the District Board of Health.

Contact Name — Genine Rosa, 775-784-7200, grosa@washoecounty.us

a. If disturbance will be greater than 1 acre then a Dust Control Permit will be required prior
to breaking ground, failure to do so may result in enforcement action resulting in a Notice
of Violation with associated fines. For Dust Control Permit questions call AQMD at 775-
784-7200 or visit www.OurCleanAir.com.

*** End of Conditions ***

Special Use Permit Case Number WSUP21-0010 WSUP21-0010
Page 4 of 4 EXHIBIT A


mailto:dway@tmfpd.us
mailto:blemon@tmfpd.us
mailto:jenglish@washoecounty.us

From: Rosa, Genine

To: Olander, Julee
Subject: Agency Memo II
Date: Thursday, April 22, 2021 4:53:25 PM

Special Use Permit Case Number WSUP21-0010 (STMWREF)
o Disturbance greater than 1 acre will require a Dust Control Permit to be

obtained prior to breaking ground, failure to do so may result in
enforcement action resulting in a Notice of Violation with associated fines.
For Dust Control Permit questions call AQMD at 775-784-7200 or
visit www.OurCleanAir.com.

e Also, possible modification to existing Air Quality Operating Permit.

Genine Rosa
Environmental Engineer Il | Air Quality Management Division | Washoe County Health District
grosa@washoecounty.us | O: (775) 784-7204 | C: (775) 420-9185 | 1001 E. Ninth St., Bldg. B, Reno, NV 89512

*My schedule is 4 x 10’s M-Th 7-5:30 off on Fridays.

www.OurCleanAir.com

WASHOE COUNTY
HEALTH DISTRICT

EMHANCING QUALITY OF LIFE  PublicHealth

WSUP21-0010
EXHIBIT B


mailto:Grosa@washoecounty.us
mailto:JOlander@washoecounty.us
http://www.ourcleanair.com/
mailto:grosa@washoecounty.us
http://www.ourcleanair.com/
http://www.washoecounty.us/health/

1001 EAST 9™ STREET

WASHOE COUNTY RENO, NEVADA 89512

COMMUNITY SERVICES DEPARTMENT E;‘)‘(’g@gg)sfggoo
Engineering and Capital Projects '

Date: April 30, 2021
To: Julee Olander, Planner
From: Walter West, P.E., Licensed Engineer

Re:  Special Use Permit for South Truckee Meadows Water Reclamation Facility WSUP21-0010
APN 165-011-05 & 165-011-06

GENERAL PROJECT DISCUSSION

Washoe County Engineering staff has reviewed the above referenced application. The Special Use
Permit is for the construction of the South Truckee Meadows Water Reclamation Facility expansion from
4.62 MGD to 6.86 MGD and is located on approximately 64.4 acres at southeast Reno, near Alexander
Lake, off Alexander Lake Road. The Engineering and Capital Projects Division recommends approval
with the following comments and conditions of approval which supplement applicable County Code and
are based upon our review of the site and the application prepared by Washoe County. The County
Engineer shall determine compliance with the following conditions of approval.

For questions related to sections below, please see the contact name provided.

GENERAL CONDITIONS
Contact Information: Walter West, P.E. (775) 328-2310

1. A complete set of construction improvement drawings, including an on-site grading plan, shall be
submitted when applying for a building/grading permit. Grading shall comply with best
management practices (BMP’s) and shall include detailed plans for grading, site drainage,
erosion control (including BMP locations and installation details), slope stabilization, and
mosquito abatement. Placement or removal of any excavated materials shall be indicated on the
grading plan. Silts shall be controlled on-site and not allowed onto adjacent property.

2. For construction areas larger than 1 acre, the developer shall obtain from the Nevada Division of
Environmental Protection a Stormwater Discharge Permit or Waiver for construction and submit a
copy to the Engineering Division prior to issuance of a grading permit.

3. The developer shall complete and submit the Construction Permit Submittal Checklist and pay
the Construction Stormwater Inspection Fee prior to obtaining a grading permit. The County
Engineer shall determine compliance with this condition.

4. Applicant shall indicate on the plans where exported materials will be taken and a grading permit
shall be obtained for the import site.

5. Cross-sections indicating cuts and fills shall be submitted when applying for a grading permit.
Estimated total volumes shall be indicated.

6. All disturbed areas left undeveloped for more than 30 days shall be treated with a dust palliative.
Disturbed areas left undeveloped for more than 45 days shall be revegetated. Methods and seed
mix must be approved by the County Engineer with technical assistance from the Washoe-Storey

EFFECTIVE QUALITY
INTEGRITY @COMMUNICATION @ PUBLIC SERVICE WSUP21-0010

EXHIBIT B
WWW.WASHOECOUNTY.US



Subject:  South Truckee Meadows Water Reclamation Facility WSUP21-0010
Date: April 30, 2021
Page: 2

Conservation District. The applicant shall submit a revegetation plan to the Washoe-Storey
Conservation District for review.

DRAINAGE (COUNTY CODE 110.416, 110.420, and 110.421)
Contact Information: Walter West, P.E. (775) 328-2310

1. A detailed hydrology/hydraulic report prepared by a registered engineer shall be submitted to the
Engineering Division for review and approval. The report shall include the locations, points of
entry and discharge, flow rates and flood limits of all 5- and 100-year storm flows impacting both
the site and offsite areas and the methods for handling those flows. The report shall include all
storm drain pipe and ditch sizing calculations and a discussion of and mitigation measures for any
impacts on existing offsite drainage facilities and properties.

2. Any increase in storm water runoff resulting from the development and based upon the 100-year
storm shall be detained on site to the satisfaction of the County Engineer.

3. The FEMA 100-year floodplain, floodway and/or shaded X boundaries with associated flood
elevations shall appear on the site plan to the satisfaction of the County Engineer. Building
permits for structures and fill in these areas shall be in conformance with the Washoe County
Code Article 416.

4. The developer shall provide pretreatment for petrochemicals and silt for all storm drainage from
the site to the satisfaction of the County Engineer.

WSUP21-0010
EXHIBIT B



From: Way, Dale

To: Olander, Julee

Cc: Lee, Brett; Lemon, Brittany
Subject: WSUP21-0010 (STMWRF)

Date: Friday, April 16, 2021 9:10:05 AM
Julee,

We have no specific comments on this request beyond adopted codes and amendments.

Thank you.

Dale Way

Deputy Fire Chief — Fire Prevention | Truckee Meadows Fire & Rescue
dway@tmfpd.us | Office: 775.326.6000

3663 Barron Wy, Reno, NV 89511

”Committed to excellence, service, and the protection of life and property in our community”

WSUP21-0010
EXHIBIT B


mailto:DWay@tmfpd.us
mailto:JOlander@washoecounty.us
mailto:BLee@tmfpd.us
mailto:BLemon@tmfpd.us
mailto:dway@tmfpd.us

WASHOE COUNTY
HEALTH DISTRICT

ENHANCING QUALITY OF LIFE

May 7, 2021

Washoe County Community Services
Planning and Development Division
PO Box 11130

Reno, NV 89520-0027

RE: STMWRF Expansion; 165-011-05 & 06
Special Use Permit; WSUP21-0010 (STMWRF

Dear Washoe County Staff:

The following conditions are requirements of the Washoe County Health District, Environmental
Health Division, (WCHD) which shall be responsible for determining compliance with these
conditions.

Contact Name — James English - jenglish@washoecounty.us
a) Condition #1: The WCHD has no requirements or conditions as the special use permit is

related to grading and the proposed use will be connected to Public Water and Sewer
Systems.

b) Condition #2: Final expansion of the sewer treatment plant will require amending the current
waste management permit with the WCHD.

If you have any questions or would like clarification regarding the foregoing, please contact James
English, EHS Supervisor at jenglish@washoecounty.us regarding all Health District comments.

Sincerely,

Qe:;gé};m CP-FS

EHS Supervisor
Environmental Health Services
Washoe County Health District

775-328-2434 | Fax: 775-328-6176 | washoecounty.us/health
Serving Reno, Sparks and all of Washoe County, Nevada | Washoe County is an Equal Opportunity Employer

ENVIRONMENTAL HEALTH SERVICES
1001 East Ninth Street | P.O.Box 11130 | Reno, Nevada 89520
i S



From: Kirschenman, Sophia

To: Olander, Julee

Subject: Parks Comments Re: STMWRF

Date: Friday, April 30, 2021 8:50:47 AM

Attachments: Outlook-4z1bilby.pna
Outlook-ds2gttlo.png

Outlook-olu3elly.png
Outlook-quizgr30.png
Outlook-wlrt5dyi.png

Hi Julee,

I've reviewed Special Use Permit Case Number WSUP21-0010 (STMWRF) on behalf of Washoe
County Regional Parks and Open Space and have no comments or conditions.

Thank you,

Sophia Kirschenman
Park Planner | Community Services Department
775.328.3623 | 1001 E. gth Street, Reno, NV 89512

000®

Tell us how we did by taking a quick survey.

Please consider the environment before printing this e-mail.

WSUP21-0010
EXHIBIT B


mailto:SKirschenman@washoecounty.us
mailto:JOlander@washoecounty.us
https://www.washoecounty.us/county_news_subscriptions.php
https://twitter.com/washoecounty
https://www.facebook.com/washoecounty
https://www.washoecounty.us/
https://forms.office.com/Pages/ResponsePage.aspx?id=YBuioiVW_kOlWlL14RHXHOS3Rqav-PpHrC8PwKhln_RUNjZKSUZaR1U1MklGTERPQVhTQ1VYRFpQRS4u





















Washoe-Storey Conservation District 5 di T

Jirn Sharller Treds e
Cathy Canfield Slorey app
Jaan Herman Washoee app

1365 Conpolata Blvd
Ranohdy Ba502

715 857-2500 axl. 131
b O da N RThan. O

April 29, 2021

Washoe County Community Services Department
C/0 Julee Olander, Planner

1001 E Ninth Street, Bldg. A

Reno, NV 89512

R: WSUP21-0010 STMWRF

Dear Julee,

In reviewing the special use permit for expansion of the South Truckee Meadows Reclamation facility,
the Conservation District has the following comments.

We request the applicant submits to the District for approval a revegetation plan prepared by a qualified
professional that includes a seed mix based on soil type, a contingency water plan, fertilizer plan,
erosion control structures and a monitoring plan with updates provided to the Conservation District
after the completion of the growing season (October 31) every year for a three period.

While the applicant states the new buildings will match the existing building, this must include matching
the existing roof materials.

Thank you for providing us the opportunity to review the project that may have impacts on our natural
resources.

Sincerely,

Shaffer-Tyler

WSUP21-0010
EXHIBIT B



From: Behmaram, Vahid

To: Olander, Julee
Subject: No Comments
Date: Monday, April 19, 2021 11:16:27 AM
Attachments: image001.png

Special Use Permit Case Number WSUP21-0010 (STMWREF)

Julie | have no comments or conditions. Thanks,

ﬁﬂm Vahid Behmaram

o

3// \ﬁ; Water Rights & Water Resources Consultant
>

| |\ | Temporary Contractor for Washoe County

\}a—yﬂ vbehmaram@washoecounty.us Office: (775)954-4647; Fax (775) 328-6133
— 1001 E. 9th, St., Reno, NV 89512

WSUP21-0010
EXHIBIT B


mailto:VBehmaram@washoecounty.us
mailto:JOlander@washoecounty.us





WASHOE COUNTY
HEALTH DISTRICT

ENHANCING QUALITY OF LIFE

May 7, 2021

Washoe County Community Services
Planning and Development Division
PO Box 11130

Reno, NV 89520-0027

RE: STMWRF Expansion; 165-011-05 & 06
Special Use Permit; WSUP21-0010 (STMWRF

Dear Washoe County Staff:

The following conditions are requirements of the Washoe County Health District, Environmental
Health Division, (WCHD) which shall be responsible for determining compliance with these
conditions.

Contact Name — James English - jenglish@washoecounty.us
a) Condition #1: The WCHD has no requirements or conditions as the special use permit is

related to grading and the proposed use will be connected to Public Water and Sewer
Systems.

b) Condition #2: Final expansion of the sewer treatment plant will require amending the current
waste management permit with the WCHD.

If you have any questions or would like clarification regarding the foregoing, please contact James
English, EHS Supervisor at jenglish@washoecounty.us regarding all Health District comments.

Sincerely,

Qe:;gé};m CP-FS

EHS Supervisor
Environmental Health Services
Washoe County Health District

775-328-2434 | Fax: 775-328-6176 | washoecounty.us/health
Serving Reno, Sparks and all of Washoe County, Nevada | Washoe County is an Equal Opportunity Employer

ENVIRONMENTAL HEALTH SERVICES
1001 East Ninth Street | P.O.Box 11130 | Reno, Nevada 89520
i S



1001 EAST 9™ STREET
WASHOE COUNTY RENO, NEVADA 89512-2845
(775) 328-3600
COMMUNITY SERVICES DEPARTMENT s s o
Engineering & Capital Projects

Washoe County

Planner| Community Services Department- Planning & Building Division
1001 E. Ninth St., Bldg A

Reno, NV 89512

RE: WSUP21-0010 CAB

To Whom it May Concern:

On May 6, 2021 Washoe County attended the South Truckee Meadows/Washoe Valley Citizen
Advisory Board meeting regarding our SUP application for the South Truckee Meadows Water
Reclamation Facility expansion. Hearing from the Board, there were no concerns regarding the
SUP application; therefore, the original SUP application meets the concerns brought up during

open comment.

At this time, we will not be submitting any additional information that is not included in the
submitted SUP.

If you have any questions, feel free to contact me by email.

Sincerely,

an Jones, PE s
Senior Licensed Engineer
Engineering & Capital Projects Division

EFFECTIVE QUALITY
INTEGRITY @ COMMUNICATION @ PUBLIC SERVICE

WWW.WASHOECOUNTY.US

WSUP21-0010
EXHIBIT C



Hicean e BB
R s R R T G
L e

_..iz‘

BT
e

s W S
ti”ﬁmw CHb ey A e
S L B ke

Al
I

e e al

b
x .,.J"‘_-,EE-H

s
=

b s

WsUP21-0010 STMWRF
Maoticing Map- 2,000 feet

Source: Flaming and Building Divisian

Nl e
e

>
W

= Prera T i

T[] 'qu!u'I].'s"&'@ﬁ%'.
EL I T e |
_"'#?’*I i |

mm ‘:EE"-:S: E T
th%wjmww #T“ e R

s o 3
SRR e e
SR

s T e mﬂi&ﬂll
h o P R vt ke AL LB LR TR

Ry
Community Services
Department

™,

WA SHOE COUNTY

500 1000 1500

Fest

Draer: 47122021




Washoe County Development Application

Your entire application is a public record.

If you have a concern about releasing

personal information, please contact Planning and Building staff at 775.328.6100.

Project Information

Staff Assigned Case No.:

Proectame STMWRFE Expansion

Project
Description: \iaD to 6.86 MGD.

South Truckee Meadows Water Reclamation Facility expansion from 4.62

Project Address: 8500 Alexander Lake Road

Project Area (acres or square feet):

Project Location (with point of reference to major cross streets AND area locator):

Southeast Reno, near Alexander Lake

Assessor’s Parcel No.(s): Parcel Acreage:

Assessor’s Parcel No.(s): Parcel Acreage:

165-011-06 14.97

165-011-05 49.43

Case No.(s).

Indicate any previous Washoe County approvals associated with this application:

Applicant Information (attach additional sheets if necessary)

Property Owner:

Professional Consultant:

Name: Washoe County

Name: Jacobs

Address: 1001 E. 9th St.

Address: 50 W. Liberty St., Ste. 205

Reno, NV Zip: 89512 Reno, NV Zip: 89501
Phone: 775-954-4651 Fax: Phone: Fax:

Email: ajones@washoecounty.us Email:

Cell: Other: Cell: Other:

Contact Person: Alan Jones, P.E.

Contact Person:; Kevin Love, P.E.

Applicant/Developer:

Other Persons to be Contacted:

Name: Washoe County Name:

Address: 1001 E. 9th St. Address:

Reno, NV Zip: 89512 Zip:
Phone: 775-954-4651 Fax: Phone: Fax:
Email: ajones@washoecounty.us Email:

Cell: Other: Cell: Other:
Contact Person: Alan Jones, P.E. Contact Person:
For Office Use Only

Date Received: Initial:

Planning Area:

County Commission District:

Master Plan Designation(s):

CAB(s):

Regulatory Zoning(s):

Decembay&ijp21-0010
EXHIBIT E



Property Owner Affidavit

Appl |Cant Name Washoe County

The receipt of this application at the time of submittal does not guarantee the application complies with all
requirements of the Washoe County Development Code, the Washoe County Master Plan or the
applicable area plan, the applicable regulatory zoning, or that the application is deemed complete and will
be processed.

STATE OF NEVADA )

COUNTY OF WASHOE )

I! b
(please print name)

being duly sworn, depose and say that | am the owner* of the property or properties involved in this
application as listed below and that the foregoing statements and answers herein contained and the
information herewith submitted are in all respects complete, true, and correct to the best of my knowledge
and belief. | understand that no assurance or guarantee can be given by members of Planning and
Building.

(A separate Affidavit must be provided by each property owner named in the title report.)

Assessor Parcel Number(s): 165-011-06, 165-011-05

Printed Name

Signed

Address

Subscribed and sworn to before me this
day of , ) (Notary Stamp)

Notary Public in and for said county and state

My commission expires:

*Owner refers to the following: (Please mark appropriate box.)
a Owner
Corporate Officer/Partner (Provide copy of record document indicating authority to sign.)
Power of Attorney (Provide copy of Power of Attorney.)
Owner Agent (Provide notarized letter from property owner giving legal authority to agent.)

Property Agent (Provide copy of record document indicating authority to sign.)

O 000 O

Letter from Government Agency with Stewardship

Decembay&ijp21-0010
6 EXHIBIT E



Special Use Permit Application

Supplemental Information
(All required information may be separately attached)

What is the project being requested?

The objective of the Project is to expand the STMWRF treatment processes from a capacity to handle
the flow and loading condition associated with an average daily maximum month flow (ADMMF) of 4.62
million gallons per day (mgd) to an ADMMF condition of 6.86 mgd. This expansion will increase the size
of the plant more than 10%.

Provide a site plan with all existing and proposed structures (e.g. new structures, roadway
improvements, utilities, sanitation, water supply, drainage, parking, signs, etc.)

See attached.

What is the intended phasing schedule for the construction and completion of the project?

There are four planned phases for construction of this project. The project is
scheduled to be completed by March 31, 2024.

. What physical characteristics of your location and/or premises are especially suited to deal with the
impacts and the intensity of your proposed use?

STMWREF is located in a valley, which keeps it isolated from residents, and
prevents complaints from noise or odors associated with the plant.

. What are the anticipated beneficial aspects or affects your project will have on adjacent properties and
the community?

Increasing the treatment capacity of the STMWRF will allow for further population
growth and sewer treatment in the South Truckee Meadows.

What are the anticipated negative impacts or affect your project will have on adjacent properties?
How will you mitigate these impacts?

The distance from other properties should serve to mitigate any negative impacts
to any nearby properties.

Provide specific information on landscaping, parking, type of signs and lighting, and all other code
requirements pertinent to the type of use being purposed. Show and indicate these requirements on
submitted drawings with the application.

Quantities will be determined at the time of applying for the building permit.

Washoe County Planning and Building December 2018

SPECIAL USE PERMITS APPLICATION SUPPLEMENTAL INFORMATION

WSUP21-0010

7 EXHIBIT E



8. Are there any restrictive covenants, recorded conditions, or deed restrictions (CC&Rs) that apply to

the area subject to the special use permit request? (If so, please attach a copy.)

d Yes

|No

9. Utilities:

Sewer Service

Electrical Service

Telephone Service

LPG or Natural Gas Service

Solid Waste Disposal Service

Cable Television Service

Q™o a0 |o|w

Water Service

For most uses, Washoe County Code, Chapter 110, Article 422, Water and Sewer Resource
Requirements, requires the dedication of water rights to Washoe County. Please indicate the type

and quantity of water rights you have available should dedication be required.

h. Permit #

acre-feet per year

Certificate #

acre-feet per year

.

Surface Claim #

acre-feet per year

k. Other #

acre-feet per year

Title of those rights (as filed with the State Engineer in the Division of Water Resources of the

Department of Conservation and Natural Resources).

All new buildings will match the existing buildings' exterior.

10. Community Services (provided and nearest facility):

Fire Station

Health Care Facility

Elementary School

Middle School

High School

Parks

Library

Sla|~|e|ale o

Citifare Bus Stop

Washoe County Planning and Building
SPECIAL USE PERMITS APPLICATION SUPPLEMENTAL INFORMATION

8

December 2018

WSUP21-0010
EXHIBIT E



Special Use Permit Application
for Grading

Supplemental Information
(All required information may be separately attached)

1. What is the purpose of the grading?

The purpose of the grading is to install two new bioreactors, an upgraded biosolids handling
facility, grit removal system, and filter expansion, all to increase the treatment capacity of the
plant. The graded area will be greater than 1 acre, and thus will require a special use permit.

2. How many cubic yards of material are you proposing to excavate on site?

Quantities will be determined at the time of applying for the building permit.

3. How many square feet of surface of the property are you disturbing?

Approximately 65,000 square feet.

4. How many cubic yards of material are you exporting or importing? If none, how are you managing to
balance the work on-site?

The contractor will be responsible for finding a place to get rid of the excess material. We
will try to use as much as we can on site. | would anticipate at least half of the material
leaving the site. Will be determined at time of grading permit submittal.

5. Is it possible to develop your property without surpassing the grading thresholds requiring a Special
Use Permit? (Explain fully your answer.)

No; more than an acre will be disturbed.

6. Has any portion of the grading shown on the plan been done previously? (If yes, explain the
circumstances, the year the work was done, and who completed the work.)

No.

7. Have you shown all areas on your site plan that are proposed to be disturbed by grading? (If no,
explain your answer.)

Yes.
Washoe County Planning and Building December 2018
SPECIAL USE PERMITS APPLICATION GRADING SUPPLEMENTAL INFORMATION WSUP21-0010

9 EXHIBIT E



8. Can the disturbed area be seen from off-site? If yes, from which directions and which properties or
roadways?
The disturbed area can be seen from the northeast from Alexander Lake Road.

9. Could neighboring properties also be served by the proposed access/grading requested (i.e. if you
are creating a driveway, would it be used for access to additional neighboring properties)?
No.

10. What is the slope (horizontal/vertical) of the cut and fill areas proposed to be? What methods will be
used to prevent erosion until the revegetation is established?

3:1.

11. Are you planning any berms?

Yes No X | If yes, how tall is the berm at its highest?

12. If your property slopes and you are leveling a pad for a building, are retaining walls going to be
required? If so, how high will the walls be and what is their construction (i.e. rockery, concrete,
timber, manufactured block)?

N/A

13. What are you proposing for visual mitigation of the work?

All new buildings will match the existing buildings' exterior.

14. Will the grading proposed require removal of any trees? If so, what species, how many and of what
size?

15. What type of revegetation seed mix are you planning to use and how many pounds per acre do you
intend to broadcast? Will you use mulch and, if so, what type?

Washoe County Planning and Building December 2018

SPECIAL USE PERMITS APPLICATION GRADING SUPPLEMENTAL INFORMATION
10 EXHIBIT E

WSUP21-0010



16. How are you providing temporary irrigation to the disturbed area?

We can provide above ground irrigation until the area is established. We already
have an existing irrigation system at STMWRF.

17. Have you reviewed the revegetation plan with the Washoe Storey Conservation District? If yes, have
you incorporated their suggestions?

NO.

18. Are there any restrictive covenants, recorded conditions, or deed restrictions (CC&Rs) that may
prohibit the requested grading?

Yes No X If yes, please attach a copy.
Washoe County Planning and Building December 2018
SPECIAL USE PERMITS APPLICATION GRADING SUPPLEMENTAL INFORMATION WSUP21-0010

1" EXHIBIT E



SOUTH TRUCKEE MEADOWS
WATER RECLAMATION FACILITY
2020 EXPANSION PROJECT

PWP NO.:

Washoe County Community

Services Department
Water Resources

30% DESIGN

Draft Schematic Design Report

vacobs

50 West Liberty Street
Suite 205
Reno, NV 89501

February 2021

WSUP21-0010
EXHIBIT E



- | South Truckee Meadows Water Reclamation
uaco s Facility 2020 Expansion Project

South Truckee Meadows Water Reclamation Facility 2020 Expansion Project

Project No: WT7Y28601.A.P4.FC.4-11

Document Title: South Truckee Meadows Water Reclamation Facility 2020 Expansion Project
Schematic Design Report

Document No.: PPS0128211635CV0

Revision: 30% Design

Date: February 18,2021

Client Name: Washoe County

Project Manager: Kevin Love

Jacobs Engineering Group Inc.

50 West Liberty Street
Suite 205

Reno, NV 89501
United States

www.jacobs.com
© Copyright 2021 Jacobs Engineering Group Inc. The concepts and information contained in this document are the property of Jacobs. Use or copying
of this document in whole or in part without the written permission of Jacobs constitutes an infringement of copyright.

Limitation: This document has been prepared on behalf of, and for the exclusive use of Jacobs' client, and is subject to, and issued in accordance with,
the provisions of the contract between Jacobs and the client. Jacobs accepts no liability or responsibility whatsoever for, or in respect of, any use of, or
reliance upon, this document by any third party.

Document History and Status

Revision Date Description By Review Approved

PPS012821169§$4YP21-0010
EXHIBIT E



Schematic Design Report

ES1. Executive Summary

ES1.1 Introduction

Washoe County Community Services Department is responsible for sanitary sewer collection, wastewater
treatment, biosolids management, and reclaimed water treatment and distribution services within the
South Truckee Meadows region of Reno, Nevada. The South Truckee Meadows Water Reclamation Facility
(STMWRF) 2020 Expansion Project (Project) serves as a central and critical regional water resource
recovery facility. STMWRF is permitted by the Nevada Division of Environmental Protection to treat an
Average Daily Maximum Month Flow of up to 4.1 million gallons of wastewater per day (MGD).

Average daily influent flow from 2019 is approximately 3.8 MGD. Liquid stream unit processes include the
following: influent pumping; screening; flow splitting, metering; secondary treatment utilizing oxidation
ditches and clarifiers; sand media filtration; sodium hypochlorite disinfection; effluent pumping; and
reservoir storage. Waste solids are treated aerobically prior to dewatering and then hauled to the regional
Lockwood Landfill. STMWRF effluent is presently managed through a Category A reclaimed water
distribution system.

Reclaimed water is stored seasonally in the Huffaker Hills Reservoir and delivered to more than 300
customers through a distribution system network of transmission mains, pump stations, storage tanks, and
distribution piping. Annual reclaimed water delivery is presently 3,000 acre-feet, and peak day demands
can exceed 8 MGD.

A Facility Plan update (Facility Plan) for STMWRF was completed in 2016 and was recently validated
utilizing a 20-year (2040) planning interval. The Facility Plan efforts included a STMWRF 2020 Expansion
Project Definition Summary Report that summarized expansion from an Annual Average Daily Flow of
4.1 MGD to approximately 6.1 MGD and an Average Daily Max Month Flow of 4.6 MGD to approximately
6.86 MGD to meet the region’'s 2040 population projection.

The purpose of this Schematic Design Report is to summarize the major design concepts for the Project.
This report includes technical memorandums (TMs) summarizing each major discipline and facility. The
concepts presented in these TMs will be further developed in construction drawings, details, and
specifications for subsequent Project submittals.

ES1.2 Design Flows and Loadings

Jacobs Engineering Group Inc. (Jacobs) developed flow projections from population growth projections
for the STMWRF service area. Flow projections for certain years are shown in Table ES1-1.

Table ES1-1. Projected Wastewater Flows (MGD)
STMWRF Schematic Design Report

Average Annual | Average Daily Max Peak Hour, Dry Peak Hour, Wet
Year Daily Flow Month Flow Peak Daily Flow Weather Flow Weather Flow
20192 413 4.62 6.35 8.67 10.20
2025 5.03 5.64 7.73 10.57 12.43
2030 5.60 6.27 8.61 11.76 13.83
2035 5.94 6.66 9.13 12.48 14.68
PPS0128211635CVO0 ws6P21-0010

EXHIBIT E




Schematic Design Report

Table ES1-1. Projected Wastewater Flows (MGD)

STMWRF Schematic Design Report

Average Annual | Average Daily Max Peak Hour, Dry Peak Hour, Wet
Year Daily Flow Month Flow Peak Daily Flow Weather Flow Weather Flow
2040 6.13 6.86 9.42 12.87 15.13
Buildout 6.45 7.23 9.92 13.55 15.94
Notes:

* Flows for 2019 are estimated based on equivalent residential units assumptions, not per measured flows.

Historical data were used to develop loading design criteria for the Project. Key loading and concentration
information is presented in Table ES-2.

Table ES1-2. Projected Wastewater Loading and Concentration
STMWRF Schematic Design Report

Wastewater Constituent 2019 2030 2040 Buildout
Five-Day BOD
Design Concentration, mg/L 285 285 285 285
Average Annual Daily (lbs/day) 9,859 13,369 14,634 15,398
Average Daily Max Month (lbs/day) 13,606 18,449 20,195 21,249
Peak Daily (lbs/day) 17,254 23,395 25,609 26,946
TSS
Design Concentration, mg/L 285 285 285 285
Average Annual Daily (lbs/day) 9,879 13,395 14,663 15,428
Average Daily Max Month (lbs/day) 13,633 18,485 20,234 21,291
Peak Daily (Ibs/day) 17,288 23,441 25,660 26,999
Ammonia
Design Concentration, mg/L 34 34 34 34
Average Annual Daily (lbs/day) 1,175 1,593 1,744 1,835
Average Daily Max Month (lbs/day) 1,622 2,199 2,407 2,533
Peak Daily (lbs/day) 2,056 2,788 3,052 3,212
Total Kjeldahl Nitrogen
Design Concentration, mg/L 45 45 45 45
Average Annual Daily (lbs/day) 1,550 2,102 2,301 2,421
Average Daily Max Month (lbs/day) 2,140 2,901 3,176 3,341

PPS012821 W3IF21-0010
EXHIBIT E

ES-2



Schematic Design Report

Table ES1-2. Projected Wastewater Loading and Concentration
STMWRF Schematic Design Report

Wastewater Constituent 2019 2030 2040 Buildout
Peak Daily (lbs/day) 2,713 3,679 4,027 4,237
Total Phosphorus
Design Concentration, mg/L 5.44 5.44 5.44 5.44
Average Annual Daily (lbs/day) 191 259 284 299
Average Daily Max Month (lbs/day) 264 358 392 412
Peak Daily (lbs/day) 335 454 497 523

Chemical Oxygen Demand

Design Concentration, mg/L 519 519 519 519
Average Annual Daily (lbs/day) 17,944 24,331 26,633 28,024
Average Daily Max Month (lbs/day) 24,762 33,576 36,754 38,673
Peak Daily (lbs/day) 31,402 42,578 46,608 49,041

Notes:

BOD =  Biochemical Oxygen Demand

lbs/day = pound(s) per day

mag/L = milligram(s) per day

TSS = total suspended solids

ES1.3  Preliminary Treatment

The preliminary treatment process consists of screening and grit removal sized for the 2040 peak
hydraulic capacity. The existing 6-millimeter perforated plate screens physically remove debris from the
raw wastewater that may impact downstream equipment reliability. The new grit removal process will
reduce the accumulation of inert material in the bioreactors and digesters, increasing the functional
volume and increasing equipment longevity. Grit removal will achieve 95 percent removal of inert material
greater than 75 micrometers at design average flows and greater than 106 micrometers at peak flows.

ES1.4  Secondary Treatment

The secondary treatment process is desighed to remove total suspended solids (TSS), biochemical oxygen
demand, total nitrogen, and phosphorus. The process will consist of four parallel bioreactor basins
followed by four parallel secondary clarifiers. The bioreactors will be arranged in a five-stage Bardenpho
configuration to achieve biological phosphorus removal and total nitrogen removal. The five stages of the
process are:

1) The anaerobic stage promotes enhanced biological phosphorous removal by encouraging the growth
of phosphorous accumulating organisms, utilizing readily biodegradable carbon. Selects against
filamentous bacteria.

2) The anoxic stage receives a nitrified recycle from the end of the aerobic stage for nitrogen removal.
Denitrification occurs in this stage, converting nitrate in the recycle into nitrogen gas.

PPS0128211635CV0 w§uP21-0010
EXHIBIT E



Schematic Design Report

3) The aerobic stage consumes additional carbonaceous biochemical oxygen demand and oxidizes
ammonia nitrogen to nitrate through nitrification.

4) The post-anoxic stage converts residual nitrate from the aerobic stage to nitrogen gas using carbon
from endogenous decay.

5) The post-aerobic stage converts any ammonia generated in the post-anoxic stage back into nitrate
and raises the dissolved oxygen concentration of the mixed liquor prior to the secondary clarifiers.
Nitrogen gas is stripped from the mixed liquor.

ES1.5 Filtration

The tertiary filters will be expanded to maintain a maximum loading rate of 5 gallons per minute per
square foot at the design peak hour flow rate. The design assumes the filters will be operated in a
continuous backwash mode with a constant 0.7 MGD recycle to the headworks. TSS removal is assumed to
be 90 percent.

ES1.6 Disinfection

No major chlorination facility improvements are necessary as part of this Project because the existing
facilities are adequate to treat the future peak hour wet weather flow of 15.2 MGD.

Disinfection will use free chlorine as described in the 2020 Facility Plan Update TM 6A, Facility Plan
Validation. The secondary treatment process will be controlled to maintain the secondary effluent
ammonia concentration less than 1 mg /L as nitrogen at all times. The ammonia concentration entering
the chlorine contact basin will be measured and the hypochlorite dose will be adjusted to compensate.
This will allow disinfection with combined chlorine to be avoided.

ES1.7 Treated Water

Treated Water refers to the Export Pump Station, Effluent Pump Station, Huffaker Reservoir (and related
facilities), Field Creek Pump Station and Creek Water Pump Station.

ES1.7.1  Effluent Pumping

The Project includes electrical improvements and control system improvements to limit pump cycling for
the Effluent Pumping facility.

ES1.7.2  Export Pumping

The Project includes electrical improvements and control system improvements to help reduce flow
surging for the Export Pump Station. Additionally, the Project includes evaluation of the pump station
configuration, suction conditions, and potential expansion capabilities. Pump testing will be conducted to
better understand the net positive suction head and vacuum conditions with various pumps online.
Pending the results of the test, additional improvements may be considered.

ES1.7.3  Huffaker Reservoir Return Flow Valve

The Project includes replacing the existing 18-inch Huffaker Reservoir return flow control butterfly valve
with an 18-inch v-port ball valve to control flows up to 12 MGD. The Washoe County Community Services
Department 2050 Water Reclamation Distribution Facility Plan by SB Engineering projects a potential

maximum flow rate of 19 MGD in the year 2050. Export pump station modifications would be required in

ES-4 PPS012821 WSAIR21-0010
EXHIBIT E



Schematic Design Report

the future to achieve the 19-MGD future flow rate. The Project includes controls improvements to limit
flow surging.

ES1.7.4  Field Creek Pump Station

The project includes replacement of failed electrical starters and replacement of failed isolation and check
valves.

ES1.7.5 Creek Water Pump Station

Project elements are yet to be determined.

ES1.8 Biosolids

The Project includes constructing a third digester cell immediately to the west of the existing two cells and
replacing the three smaller blowers (1,100-standard-cubic-feet-per-minute [scfm] capacity) with new
blowers with a capacity slightly larger than the current large blower. The new blowers will have a capacity
of 2,360 scfm, while the existing larger blower has a 2,000-scfm capacity. The Project also includes a third
screw press in the existing empty slot planned for a third unit and a new mechanical/electrical room for a
new sludge feed pump, polymer feed unit, and up-sized electrical equipment.

ES1.9  Support Systems

The Project includes upgrade and/or expansion of the following areas.

» Control Building and Lab

» Collaboration Building

»  Odor Control Facilities

» Chemical Facilities

» Electrical System

= Control and Security Systems
= Facility Water

= Groundwater Pumping

ES1.9.1  Control Building and Lab

The Project includes renovation and expansion of the existing control building and lab to provide
necessary space and furnishings for ongoing facility operation and maintenance. Once complete, the
building will contain a control room, laboratory, office and conference space, shops and miscellaneous
support spaces. This building will continue to serve as the main public entry, with a reception entry and
multipurpose room.

ES1.9.2  Collaboration Building

The Project includes a Collaboration Building for potential training opportunities with regional partners
such as the University of Nevada at Reno, Nevada Department of Transportation, and other Washoe
County (County) departments. This facility will also be used for repair and testing of equipment by the
County or partners and manufacturer testing.

PPS0128211635CV0 w$uPH21-0010
EXHIBIT E



Schematic Design Report

ES1.9.3  Odor Control Facilities

Currently, STMWRF does not operate any odor treatment systems. Instead, the plant has implemented
odor containment and odor dispersion approaches. Existing odor control systems/approaches currently
implemented and practiced at the STMWRF include:

= Odor containment at Headworks with wall exhaust fans for promoting plume dispersion.
= Odor containment at Biosolids Facility with roof-mounted dispersion fan for plume mixing.
* Good housekeeping practices.

The final selection of odor control approach and the corresponding details will be determined during
detailed design.

ES1.9.4  Chemical Facilities

ES1.9.4.1 Sodium Hypochlorite

No modifications to the sodium hypochlorite systerh are proposed for the Project.
ES1.9.5  Ferric Chloride System

The Project includes a new ferric chloride (ferric) storage and injection system installed near the tertiary
filters to provide for supplemental TP removal in the event the EBPR process does not produce an effluent
TP concentration below the 0.5 mg/L goal. Ferric will be added at the mixed liquor distribution box
upstream of the secondary clarifiers and/or upstream of the tertiary filters. Final ferric dosing location will
be determined during detailed design.

ES1.9.6 Carbon Dioxide System

The Project includes a carbon dioxide (CO2) storage and injection system to reduce the pH of Huffaker
Reservoir return flow water. CO2 will be injected into the return flow pipe downstream of the return flow
meter and isolation valve, where the pipe is above grade in the Chemical Building.

ES1.10 Electrical System

The Project includes renovation and expansion of the existing electrical system to provide the required
power to the new and existing facilities and to provide emergency standby power.

ES1.11 Control System

As discussed in the STMWRF SCADA Master Plan, the STMWRF control network needs to be upgraded due
to lack of capacity and aging equipment. Because of this, and the need for increased treatment capacity,
the following work will be performed on the STMWRF process instrumentation and control system:

*  Allexisting fiber-optic cables will be replaced with 48-strand, single-mode fiber in a ring
configuration,

»  All existing field network switches will be replaced.

= Complete instrumentation and control components to be provided for new equipment added as part
of 2020 plant expansion.

= Control and monitoring of the new equipment and instrumentation will be incorporated into the
existing supervisory control and data acquisition using Wonderware software.

ES-6 PPS012821 MEIP21-0010
EXHIBIT E



Schematic Design Report

ES1.12 Security System

The Project includes an access control system at new facilities where applicable. The design will identify
access control equipment types and locations and any other features that should be integrated into the
system, such as alarm notification and remote software access.

The Project includes a video surveillance system at main entrance gates and vendor loading/unloading
including the Chemical Building and Biosolids Facility. The design will include video management software
and file storage for video recording. Specified video surveillance equipment will conform with County
standard and identify equipment types and locations and any other features that should be integrated into
the system, such as alarm notification and remote software access.

ES1.13 Facility Water

The Project includes connecting new facilities to the existing potable water and reclaimed water
infrastructure. No major potable water and reclaimed water are expected.

ES1.14 Groundwater Pumping

The Project includes replacing Wells 1 and 3 with new equipment to match the existing equipment no
longer in service. It is assumed that new wells will be constructed adjacent to new basins. Further
geotechnical analysis will be done during design to confirm whether the new wells are required to prevent
uplift of dewatered structures.

PPS0128211635CV0 ws6#21-0010
EXHIBIT E



Wd 0¥:¢e:€ ‘JNIL 1O1d

SHOSvur

1LNOAVT ALIS AGVNINITIEd

L1\G0\L 202 -31va 10d

ubpinoke eys™ Aleuiwijeid Laanbl4 JNYNITIS

oNIaling
% D IVOINTHO
1
ALIIOV4
200
NOILYLS
dinnd
L¥0dX3
SNISva
LOVINOOD

INIHOTHO

D/ ¥3LIN MOT4

AINIMTE43-93171d

NOILVLS dNNd
1N3IN1443

I 34NOI4 V3NV a394NLSIa ILYWIXOHddY g
1334 39VNOS = 45
SQUVA 218N = AD
z
8G8'Gy  [6G8'8 (666 9€

ATIVAL

008 0 008 JONVYNIINIVIN SNOLLYHTHO

00€Y |0 00€Y ONIGING FONVNILINIVIV

000 [0 000 ONIGING ¥IMO1E ONILSIXT

0007 |0 0007 Sd SYWSVd

0zEY |0 0zEY ONIQTING TYOINIHO

000 [0 0002 NOLLVLS diNnd IN3NT443

3505262 v3dv 3dvosanvioNisxa| [0t 0 989 ) NOWYLS n__\,_am__@w/_m_\n,__wm

A0000°2Z| TVSOSIA TVRISLYW 3US340|  |2vee 1oL 188t 18O 8 SHNOMAYIH

AD 000 ¢ TIdXOVE 3USNO|  oogzl  [2617L  [8veE'll ONIdTING SAITOSOld

AD 000 €C NOILVAVOX3| lee6'c  [€€6e ey ONIQTINE HIMOTEM3IN

4500022} V34V a388nisid| [€19°/  [€10% 009 ONITING TO4INOD

S3TAOTANT ALMTIOV
S30vds ONbRval | 3SM3N| a3aav| 4s oNLLSIX3 ONIaTINg
S3ILILNVND AYVININNS 1004 FHVNDS ONIaling
NOILLVLS
dinnd
SYWSVY
¥ 'ON Z°ON
H3AIIRYI0 SEIEIN) o)
AYVANOO3S AMVANOD3S
\ -1 SYTLTIS ANVILYAL
Z1-6 SH3LTI
AdvILYEL
€°ON el
H3IIHYIO ¥IYI0
AMVANOO3S AMVANOO3S

1 "ON "010v3dolg

ONIQTING
¥3Imong

NOILVLS diAnd
AN3NTdNI

ONIATINg
ONIN33HOS

(dAL) A¥VANNOg
v3dv a3gynisia

NOILVLlS
diNNd YOLOVA

IVAOWIY

NOOY

¥amog /

e#
43183910

11do

¢ 'ON J010v3dolg

€ 'ON ¥0.10v3yolg
¥ 'ON ¥0.10v3dold

ONIATINg
d3among

Y

7 ]

ONIaTINg

(@37voSs LON)
€# SS3Ud
MIYOS

ONIaTINg
Sanosolg

/ dOHS

JONVNILNIVIN




120z ‘€1 Areniged :31va LOd

BMP*L098ZALM 0000-0-SAD :FINVYNI I

HLYdMd$

TdNMd$

A3AYISTY SLHOE 1TV 0202 SEOOVI @

1994 Ul 8|BOS
olLe ovl 0L 0
=z
dOS | 16'/e¥¥ | 06€6'¥¥C.L6CC | 060E'8V.LCV8YL pA4
dOS | L¥'L¥bYy | 0¥02'225.622 | 0060°990€V8YL 14
dOS | vE'8ehy | 00¥8'65€.622 | 0L08'660EV8YL 14
dos L2'8evy | 0S¥8'¥6L.62C | 09SL'€60EV8YL 144
Ad L9°LEVY | 0¥96°LLLL6TT | 0SL¥'9582V8YL (54
Ad | ¥0Ovby | 08.9°G6€.62C | 08EY 0S8CY8Y L 44
Xas Le'6EYY | 016172062622 | 0CSY'€0VCy8ylL 34
Md | 8Z'6EYY | 0956'G9€.62C | 067Y'885CH8Y | o
Md | S6'8EVY | 00€T'659.62C | 06L6'LYECH8YL 6€
Md | ¥8'8EvYy | 0C¥S'L9€.62C | 0L0EELECH8YL 8¢
Md | LW'6EYY | 08V1'8€T.62C | 0V99'€9vC8Y I 1€
dOS | 90855y | 008+'60¥.62C | 00SZ'€L09V8Y L 9€
dOS | 25'6Y9Y | 0€68'GLLS62C | 02Ty OvYIv8yL Ge
Md | 65°06vy | 0L0L'9EEB6CC | 080L'8YIEV8YL 4
ISBNUIZ | G2'/9SY | 09.97C8CL6CC | 069F ¥LOVY8YL 3
dOS | 09'8evy | 080181262 | OVOT OVLEVSYL 14
06'¢Syy | 0/61°229.62C | 086€ ¥90EV8YL \<4
Md | ¥S'8¥SY | 0€88'800962C | 066. 0€65¥8YL (x4
dOS | 8€0¥Py | 06L1L°LLLL6ZZ | 0091 ¥OTTY8YL 144
dOS | 2TLiVY | OV6E6E6962C | 06GT'SSLLY8YL 44
Md | €L°6.S9v | 0lZL'veel6ee | OLL8 LOVYYeyl 6l
dOS | 0v'//S¥ | 0828'€€856CC | 0.66'/88CF8Y L L
Ad | 88'€evy | 089%'¥0..62C | 0582068187 9l
Md | ¥6'8EvYy | 09¥¥'259.62C | 0L9Y'9SSCh8yL Sl
dOS | 98'6/G¥ | 0821909622 | 0V6.'69S5t¥8Y L vl
OIvZ | 81'09S¥ | 0ZEL'19696CC | 002G LLLEVBYL €l
Olve | 81°/8S¥ | 06L1'22¥962C | 00v9'8SYEY8Y L 4%
OIVZ | 9¥'09S¥ | 081.°28.96CC | 00LE€LOEYBY L L
OIve | €v°09Sy | 0/68'60€.62C | 0096 LOOVY8YL oL
OIve | 09'88¥¥ | 092.'/25.6CC | 00L2°€8CEY8YL 6
Olve | Sz'8evy | 0862'899.62C | 00€9'0SSCy8Y L 8
OIve | 88'S¥iy | OvEL'SEGL6CC | 0098'8LLCY8YL P
Olve | ¥0'6€vy | 00EL'8ELL6CC | 00EC9LOEYBY L 9
olve L0Chyy | 09¥¥'GESL6CC | 0092 SV6CY8YL 14
Olve | 80Chiy | 0599'¢89.62C | 0061'80CCy8y L €
OIve | 9L'8¥¥¥ | 0¥68°06¢.6¢C | 0020'CSYey8yL C
ove LO'6EYY | 0261°€€9.62C | 00¥0°€C0CY8YL 3
uonduoseq | uoneAs|3 Bunseq BuiypoN #1u10d
379V1 SINIOd TOY.LNOD AJAYNS

w
o
32[+00z-0-sA0 oma
) L098ZALM rodd
C |20z Advnyg3d 3lva
@2 . I o
< "ONIMVA TYNIDIRIO
= NO HONI 3NO SI ¥va
—
— JTVOS AdIFY3IN
I
wn
C
2
T | Ca
So.| D
mo 2| M
NZ o
>
— 0
)
T
) )
5
pz4
P
m
c
(23
m
o
3
o
Q
[e]
£ @
o 3
@ :
r o A
53 s m 2
2 5oz
28 % I » C
>0 Z O o
zc m m m
gzl © z z
23 - Qm 3
Z O
zA mc Z U
O» =4 C
Sz| < 2 s
48 2 35 3
o] © < X T
oI > g 9 »
om =m 2
23 3009
jup-4 =4 »
~o» e}
53 2
0 jul
53 z
ng
22
zz
28| Blz
EE) oo
Azl 2
%
o5
Hﬂ [w]
Z5 >
<z|n ﬂ
930
ELil 8
BZlz
35[s
H
9z =
3
3¢
I
om
cz
35
I8
£3[m
Z5lo
4012
ngl<
ZzZz|o )
»Q m
I
I @
28 *[o
5= =
30
am
M&
2
2o
B
mww
R [
o8
A =
ol =
A<
IS}
]
<
>
T
<
]

“13A37 VIS NVIN 3A08Y NOILVATTE OI41aNOHLHO

3HL IAIYIA OL 66 AIOFO ONISN ANV JHMM, SHOO SSNO
IYNOIDIY HO4 (1334 Ge2'LGEY) SHIALIAN 652'92€ 4 40 LHOIFH
alosdIT13 d3HsImand ALNNOD 3OHSVYM 3HL ONIATOH

ANV (88AQAVN) 8861 40 WNLVYA TVOILYIA NVOININY HLHON

SNOILVAZT3 40 SIsvd

"ANNOYO OL S3LVYNIGHOO0D AId9 INVId

3LVLS IHL 3TvOS OL A3sSN SI 6€6.61000'L 40 YOLOVL
3TvOS ANNOYO-OL-AI¥O AANIGWOD V (0005LINSLLS
¥314ILNIAI ALNNOD JOHSYM) .AHMM, SHOD

SSNO TYNOIOTFH HOd LSIM .L5S8C°0) .2 o611 ANV
HLHON .8¢812°C} \}€.6€ 40 AANLIONOT

ANV 3dNLILVYT a3HsImand ALNNOD JOHSVYM 3HL
ONIQTOH ANV INOZ 1SIM ‘WILSAS LVYNIQHOO0D ANV 1d
3LVLS VAVAIN ‘(¥6/€8QVN WYMV) ¥661 NI SNOILYAYISEO
HNHOMLAN 3SVE FAILVHIJ00I/MHOMLIN 3Sve
VY¥3d34 NO 43svd SV €861 40 WNLVA NVOIH43INY HLHON

SONIdV34 40 sIsvd

S3L1ON TVH3INIO

y44 @
8¢ Q
Sy3LTI4
‘v
ONIA1Ng 1INVA
D AVOINIHO H313IN MOTd
62 Q
BV
WILSAS A334d ¥
JAI”YOTHO J1¥y34 NOILV1S dANd 1H90dX3

W3LSAS a334 ¢
JOVHOLS 200

IVAOWIYH LIdO
SHIOMAVIH

41
SYO10Vv3Holg

ONIATING ¥3aMmog

SHHOMAVIH

NOISNVdX3 SAIT0s0old

sarosolg

78¢

1 SHOLOVIYOIg

W e Y

¥ Q ONIATINg IONYNILNIVIN

ONIATINg T0Y1NOD

*NQ

ONIATING ¥3IMO1d

ONIATINg
NOILYH04av1100

9




“SE0OVI 40 NOLLYZINOHLNY NILLMM IHL LNOHLIM 1O3rOMd ¥IHLO ANY ¥O4 ‘LyVd NI ¥O JTOHM NI ‘03SN 38 OL LON S| ANV SE00VF
'03AYISIY SLHOM TV 0202 SHOOVI @ 40 ALY3dO¥d HL SI ‘FOIAYIS TWNOISSTIOHd 40 INIWNHLSNI NV SV ‘NIFYIH 031VHOJHOONI SNOISIA ANV SVIAl IHL ANV ‘INIWNOOA SIHL  'SINIWNOOd 40 ISNIY -IV.LJ-I IN 8 n S %08
H3ILLIHM M HINOOVYM S H3AILLIHM A Slals
©
AdAdv MHO dd NOSd VAVA3IN ‘ON3Y 5 3 i
. o >
anav] A8 NOISIAZY 3iva | ‘ON ¥MA ALNNOD JOHSVM 4|8 £ <|5|
103rodd NOISNVdX3 0202 44MINLS HAILOHdSHHd SNIHHGNHH 8 2§ % d
wao
SEETRIE! r1zz0 |
rl2d
i 2
sqooenr ERRMEE B
O
[ 9 cle|=TE
ajajajn
N
=}
N
o
S
i}
=
<
o
=
o
-
o
c
o

FILENAME: FLT-R-9001_W7Y28601.d

\\denpwp01\d$\pwicsworking\822703\1072557_5\FLT-R-9001_W7Y28601.dgn

$PWURL




"SE0OVI 40 NOILYZIMOHLNY NILLIYM FHL LNOHLIM LOIrO¥d ¥IHLO ANV ¥OH ‘L¥Vd NI HO FTOHM NI ‘03SN 38 OL LON SI ANV SH00VF
“03AISTY SLHOIY 1TV 0202 SEOOVI @ 40 AL¥3dO¥d JHL SI ‘3OINYIS TYNOISSIJ0¥d 0 INIWNHLSNI NY SV ‘NIF¥IH a3LVYOJHOONI SNOISIA ANV Sv3dI 3HL ANV 'LINIWNOO0d SIHL _ ‘SINJWND0A 40 3SNIy IVLLINGN S %08
H3ILLIHM M HINOOVYM S H3AILLIHM A ~lola
@
AdAdv MHO dd NOsd VAVAIN ‘ONIY § Q E
- = >\
andv| Ad NOISIAZY 31vd ON HMA ALNNOD JOHSYM u:(‘J é% %{ E g
103rodd NOISNVdX3 0202 44MINLS HAILOHdSHHd SNIHHGNHH 8 2; Eg CF
wao
w
3LIS IO e (i
rl2d
wleg
>|588

' ~ g
sqoae wlg|odml®
o
[ ] gle|=Tr
ola|afn
&
(=
]
N
S
iy
[=
<
o
=
o
i)
o
<
o

FILENAME: CVS-R-9001_W?7Y28601.d!

g X ‘.“ o
SR ‘»:w

\\denpwp01\d$\pwicsworking\822703\1072557_11\CVS-R-9001_W7Y28601.dgn

$PWURL




'SEOOVI 40 NOILYZIYOHLNY NILLIYM IHL LNOHLIM LOIrOdd ¥3IHLO ANY HO4 ‘L4Vd NI 4O 3TOHM NI ‘d3sN 39 OL LON SI ANV S800VI -IV_LJ_IWE S (o]
SEOOVI© 40 ALY3dO¥d FHL S| ‘FOIAYIS TN IINNYLSNI N 1VHOJHOONI SNOIS3A ANV SY3Al 3HL ANV 'ININNOO0d SIHL :SININND0J 40 3ISN3Y

o

€

0ISSIH0¥d JO LIN: v SV ‘NIF¥3H a3 n /0
HIILLIHM M HINOOVM S HIILLIHM M NI =Y RS =
AAdY AHO da NOsd VAVAIN ‘ONIY 5 § i b
- = > 2
andv| Ad NOISIAZY alva ON HMA ALNNOD JOHSYM w 3 g EC( r§ 3
<|5z@ |2 fos! i
103rodd NOISNVdX3 020 J4MINLS HAILOHdSHHd SNIHHGNHH 8 %g Eg d
wao i
i
7 ANV € SH010Vv3dolg E 3 g o
(25
wleg
>|&oo 9
o

sqooer

DATE
PROJ
DWG

SH

NN T TR ]
” ’l "/};"’l”", )

oM
,‘o’{
: i
Y ",
I s
“ :l’
' )
W
.
[} Y

P

PLOT DATE: 2/12/2021

FILENAME: B34-R-9001_W7Y28601.dgn

\\denpwp01\d$\pwicsworking\822703\1072557_3\B34-R-9001_W7Y28601.dgn

$PWURL



. . "SHOOVI 40 NOLLYZINOHLNY NILLRM HL LNOHLIM LOIFO¥d H3HLO ANY 04 ‘LiVdl NI ¥O J10HM NI ‘G3SN 38 OL LON S| ANV SEOOVF 0,
03ANISIY SLHO 1TV "0Z0Z SHOOV! 40 ALYIJOYd FHL SI ‘FOIAYIS TVNOISSIAONd J0 LNIWNHLSNI NV SV 'NIF3H G3LVHOJHOONI SNOISIA ANV SV3AI 3HL ANV "INSWNOOd SIHL __SINIWNO0 40 3SNJy IVLLINGNS %0€

HAILLIHM M _ HINOOVM S HIILLIHM M
AAdY AHD NSSCI VAVAIN ‘ONIY

MA ALNNOD JOHSYA
L03rONd NOISNYAX3 0202 J4MALS JAILDIdSH3d ONIJIANIH

ONIATING ¥3IMOT9

o I
FEBRUARY 2021

VERIFY SCALE
BAR IS ONE INCH ON
ORIGINAL DRAWING.

PLOT DATE: 2/12/2021

gn

FILENAME: BLO-R-9001_W7Y28601.d

c
o
E
=
o
©
=}
N
$
z
I
Z
o
o
2
x
1<)
)
[54]
2
N
~
e}
Ye]
N
N
o
=
(50
o
~
N
o
]
=2
2
=
o
s
H
8
o
2
3
=l
2
o
Q
s
Q
c
[}
©
=




Wd G¢:€g'S ‘aNIL 1O71d 62\r0\}20Z -31va 107d

ubpinoke eys™ Aleuiwijeid Laanbl4 JNYNITIS

SHOSvur

LNOAVT ILIS AJVNINITIHd
NOISNVdX3 0¢0¢ JdMINLS

7
V3V d3g4n1sid ILVINIXOdddY g

1334 34VNOS = 4S
SAAIVA 218N0 = AD

oNIaling
% D IVOINTHO
1
ALIIOV4
200
NOILYLS
dinnd
L¥0dX3
SNISva
LOVINOOD

INIHOTHO

Dl/ ¥3LIN MOT4

AINIMTE43-93171d

NOILVLS dNNd
1N3IN1443

z

SOV LG Al 666 9¢
d3IveL
006 0 006 JONVNILINIVIN SNOILYHIJO
00€'Y 0 00€'v ONIATING IONVNILNIVIA
000°¢ 0 000°¢ ONIATING ¥3MOT1d ONILSIX3
000'% 0 000'v Sd SYWSVYY
0zey 0 0ze'v ONIATING TVYIINIHO
000 0 000 NOILVLS dIANd IN3INT1443
059°L 0 059°) NOILYLS dIANd 140dX3
472 K4 192 188'L IVAONTY LIYO ® SYHOMAV3IH
1S06/62] V34V 3dVOSANVIONILSIX3| [00sZL  [zsL'L sve'Ll ONIdTINg SAIT0soIg
AD005°0Z| TVSOdSIA TVIMILYIN I1S440 0es'L eu eu (103rodd IWOY4 A3AONIY 39
AD00SC T4MOVE LSNO oL ONIATING IAMOTHO OIdy3S
A0 000°€C NOILVAVOX3| [ec6'2 eu eu ONIATIINg ¥3MOTgM3N
4S000°02¢ Y3V d3gdnlisia 118 ‘eu eu ONIATING NOILLYHOgVT1100
cl SIFAOTdNT ALTIOVS €192 eu|009'e ONIATING TOYINOD
14 S30VdS ONIMHVd 4S M3N a3aav| 4s ONILSIX3 ONIaT1INg
S3ILILNVNO AYVININNS 1004 FJVNOS ONIATIng

NOILVLS
dind
SYM/SYY
¥ ON Z'ON
RSE[EftS\ e} ISEIENE)ate)
AYVANOO3S AYVANOO3S
\ -1 SYILTIH AYVILYIL
Z1-6 S¥3LTI
AYVILY3Y
€ 'ON 1 'ON
RSE[EfiS\ate} RSE[ETIS)ate)
A¥VANOO3S A¥VYANOO3S

1 "ON "010v3dolg

ONIQTING
¥3Imong

NOILVLS diAnd
AN3NTdNI

ONIATINg
ONIN33HOS

(dAL) A¥vANNOg
V3dv a3gynisia

NOOY
¥3Imong

NOILVLlS
diNNd YOLOVA

e#
43183910

VA

¢ 'ON J010v3dolg

(@37voSs LON)

€# SS3Ud

MIYOS

_H_ ONIaTINg

Sanosolg

ONIaTINg
NOILYHOgVT1100

ON3d
11do

€ 'ON ¥0.10v3yolg
¥ 'ON ¥0.10v3dold

/ dOHS

JONVNILNIVIN

ONIATINg
d3among

— ]

ONIaTINg

>




3 1IgIHX3
0L00-L2dNSM

6
Lo .\.1 \\ Vd .\.\ e .\.\\ - ..i......r..r.- Irlsai!ls..i-s!t..\! P
1 1904 Ul 9|ess \\ﬂha Ll L e e T
. + 7 / < paay)” o ~ T "
\\ £ - \\quﬂowi}ﬁ -
Jo0us SNOILYDIHID3LS ? S71v13A IdvISANYT HO4 €71 °1HS 338 \\\ P \N_A_n_m 44 oNlLsixE s b i - - ]
W e e A N~ .~
rawve e d a \\\ -’ 7 7 " * M@+M+F+va h_V“{_,_,Mw;rt +
S ¥ k2
og-¥Re-17 ‘®Id av2 .om ,ow .on .o *+ 4 / \x o - s + o W+ el + w b é + + Wb+
) %Aér \ d \\\\ A 4% 47+ Py o fv@;{ fﬁ LN + +
) »] e : > 4
HVR . 4//)“/.\.‘\* \\\,, - L \\\ \\\ 7 ,ﬂw&ww w+¢m+w@+%$@r +{wh+nm+m+m+ Rt
M aeaa Al y e 7t [+ + 1 A |+ T i+ o+ \*
-~ @K/@‘ \\ ,.\\ \\\ S, Z8 m ,W.,Tm R L I 5 7@+mq y N 4w\
il J , +] 4 $ i + ti+ Hopr : ‘
yIro0ayYe N YT WALV WO 1'¢ SVIAY 3dO1S [0 7 .° a)ﬂ\v‘paﬁe%%wﬂf e o \\\ +“+_++WMMJ_ R 7RI L_ﬁ%rff&, Fer 0
: + B . Sl s i % & + P + 4 + +
Z% INGNIVIEL NOUVIISIATA |+ + ¢+, \M%mr&x\_%a? \\\ \x\ \\\ o _++_ rﬁﬁr\wtfﬂ +M+ M+ +M,m. L M,W++W W+ AR
Sl v b\\\e\\f% g + oAt 4 + + & L e
mz_lmhmnwmomml%wﬁmhmﬂw.m{m\ﬂr Sy o . NKQ\KNRN.WWWW\% Frame ety 4 2 \\xﬁuﬁﬂ‘mi +_+“++~.Cm.\+++ +++++ +W++%+ +ﬁw%w¢m%+m+w++++¢++ +, m
ALISNIA IFVHEANY 90 08 1V _.m%% &M&MEWNWWWN\NNN%\ EameRreiaceag \x\ . + .v*mf{,v_ ++++++++++++++w\++++ *v,m.w&if&_,mm@x ++¢&++++ \v/
AN ALaZdOud LSIM ANV LSVE SNOTV Il ZE  » s e s wrara v rirew o \MY : N w« A SO Jﬂ _“w [+ ) 4 w\lﬁ.\ s/ T
AVMIARI SS320V MIN ONOTY S32ll 09 » PrAavd T W AT O WAV Al o o O Y o s = . )“‘ w L S ook TR + 4 ‘w 277 e i o -~ +-
= SO N L T T L A PR + + + -
LEl = A3AIACHd SITalL 'GOMA TIAID NId ITTWMS dvadia 5 7 M ,H,,M, e +++%vﬁﬂ+“\N __,M+w+++ww+w+ +&+ ) \\./
(4S FbPL'AT) STV 990 A A + & & /S J + _+_ +| r, Pt + @ \\ e e
VIRV d3d01IAIA W1OL 4O ¥OT = vIaY IVOSANY T daxInoIx b1 ‘IS ‘suojipolyiveds uoijoieberon AN w Lt } d +_ A _._, v M\x,f s xx\ s
eoc "sbnd gnuys oAU pespid Rlwopubd pup pue|g pees F v+ s - + AN [+ e F e + S o 7
AP ¥ dSd 'ONINOZ GAIIBU UM peioiebered g ||bus speJup/sedols pequnsip |Iv ] Ny + : + +w AR A o4 e ,
. . W, . A4 . W 2 M\.& \..wwm\w\\m 4 p g | | B9 + 4 K + H A & \\\ - \..\ Pl
STAOV €€ = YRV dIH0TIAIA AVYMIARIA 55300V TWLOL NO|ldlaos3d WAS 3 Ll LA , a7z \ N | | h: [+ w VRN SN 7 , y y
4 / P 4 4/ 4 4 ¥ y ’
oI UoISIAGY | "'ON A [+ + ?vx\\.* + \\ 7
V1va 3dVOSANYT AN3IOTT NOILVLIDANTY IR S
+ BN b+ s
§ At \A@‘ N 3 NoILv.i39aRTN / o7
3 SIS $ TIOSIOL AlddV Ieans - .
3 3A0EV 33S - INIMHOLVYIN 2 ,m.\\ vy ARMDS AIAOKER 36 OL(IeveE g¥os
O e SR ““”mwt.ﬂ...ﬂm_m....Wmm.““wmﬁu_..“__.. L : ] L] o o : % / +\\\+ * ¥ \”\RI—J\I&\V m\\\/_.mu mmmxuo_( QZ_L-\\m \_X = g d
m . . J __ / >N o L L ~ -
g

;
2
:
:

~ = -

- P
CSAL) F104 "IN waMOd
AVIHNIAO SNILSIXT

o
-

e

AVMIAIHA SS3ODV dHMINLS
S3IOHNOSIH HILVM - SIDIAHIS "WINOD "0O JOHSVM

o
|
N
B -
2 + -
£ + -~
s \\\
w [ & \\\«.\\
: SE==
140! k
z g -
o T PTTTRTT T T TR T w: | |
2 SHIRIRVAIRINI IR 5 PN
3 pua n.-, — fod } £l P4 i i3 j w w |
prd i L § I I L LA T O
mm, = auxﬁ _iﬂ%w Lo Ll m/, Ll 1L N AT
= - w = - —— s v - - ¥ oo
g - g A5 :
m “ S —I.:._ o’ o .\xn \x
@® 4 B Do i
3 L a - \..K
0| - :
: p y
o L
2 . p u.; - Lo ENIT MIMOL" ,
3 o : T VAR SRS,
=z [ ] \\\. mamp————
1225 b
g3 . x —— X - e p
M. L4 o ,\\.\s ﬂ.l\r.,c \\\\\\ \\.\ + + 3
8 - b 1FON3d ONILSIXE. s - + i +
M\h . W WW. = \\\\ o \\\ \\\ \\ \\ \.\x s P / AV R R S A
@ o|5gcc o PPt e - - % 7 oK IOATID, S —— i V] raiore A
ﬂ_m o wwmwm - ,.K\\, \,\\ \\ \\ \\ \\ \\ Y, \\ \\ P \ / / + ]+ f+ M 2\ %
8 7 mem.M, \\E%\.l\ \\\ .\\\\ -7 \\x / \\ \.\ 4 \\ \\ s s x + ¥ f + ++ ’ ++ +
@ " P - L P s , Y /S \ / / y, / NI ) + FANG
Z 2 .M £ e o - e e d d / / / / ! + ’
< w| ¢£85 L e - Vs /s < “00 - 4 \\ / 4 E.\
Al L - - e , /7 97100 HoNwaYLSIA iTas / > "
- e ™ -~
M M.. LN [ e ™ \..\\\ \\.\. \\ e \M \.« \\ \ \.«. \ ¢ \\ ++ N X 5 > g ;
S . ~ g \\ \\ /7 / / / / \x \ 7 \XQ : * ,
o \\x 7 4 o J J 7 ; S / e 3 e L Y T . )
1HOR MO39 X048 33S - ANIMHDO LV




3 119IHX3
0L00-L2dNSM

1994 Ul o|ess

S

06 09 0€ 0

SNOILLYOIHIO3AdS ® ST1IvV13A 3dVOSANVT »0d €71 "1HS 338

H UIN S
"I WA L
IH UlN &
H UKW G

-_uo n_N.

Heo ..N\_..._
e, Z71-1

e .T

2ZI1S 'NIW

Jediunr euids| |/ pliodssedudns, cupiubJA endediunt I

“odiunr upunoW fiyoos/wnioindess snsediunt S
Jediunr yojyorwiedsoeiso snuadunt or
W
ssaudho puoziay/ooluoziID snsseudno ¢l m + 5
\\:_.:,z;

cdall NIAFAOxIAT

OO Mg/ odupoocaopul encuend

RudeusenouDn pox DPDUDS/ pes DPOUDD, DUBIUBJIA Snung
usw poomhioay,pooMhcs, pduoshxo snuxoJy

ON|O Up|ssma/bl|ogdlienBup enubpep|

SaFal SNOMK1I3a
FANYN NOWWOD/AWVYN V2INVIOD "LNO

@10 Uo|S|AGN

S

3 s
g 5
] 5
= m_v_._._
Mm
(§)
1 2
-
r
o0k
0 O3
> M =
LN
H
U <
33
m
X
wm
(7))
<
.y

LI

2SS0 AWIANATRIHM
OIS dO 0L
1v c3aal ILvoOoT

1SI117 INV'1d

X (
'—_-R
A SRR Sag
. + 2 Z +
F. = > -
f \\S:_.azzt Ty
| o
1
%1
i
]
T, {
A w\#

g
<
2 o
mlll]
B
m. =
(] “uhr ﬂ..
o n INITIFONIS ONILSIXE
sl 3 %
@ a“ " : + =
W B ﬁ \\\\\:...44
m M o S
-2 O
E8 -
s o g
g3 | 8523 —
S 3 | 2Esg S
®| 2ag3 g T —
§ o il3ig —
¢ o|iilst g
& = gegg g 3
@ W g > N
z uwwwm ALNNOD JOHSYM -
D .l §%5° ONIY 40 ALID -
5 = & ¥ E m,,,
E o
o o
0 w

MOTISIOVE $ wZlaW |

(dAl) 304 INIT AIMOd
aAvaHAIAC SN|LSIXT

LINM 2/

NIVAZS OL
sAJal ONILSIXT

(dAL)
1s0d LHei

ON[>aly d
ON|LSIX3

H
FALYM ONILSIXT |\ ¢ j
o 4 M

o % ) ~¢ ¥
W e g
PP

Ll St d K, el § o

Fae

E a0 WL o5, W
DT ML B e s W W

1l

Ll Ca.

i
Ll

Flon Wifa s W Te < Ww WA W5 W W L i
-

ool

54 '‘GOMA TIAID w3
o HOLIA JOVNIvEd
X

B

Bk

By

i

Joig | Brody fend e
R B aA B T

E 3

P W s
o T
%

w

o N s o O 7ot Y £ U P I P R T N s N T
Fat 4 B Y, a3 faia
by o PO, S B ol RA, SR
; -y ,, Sl

A

MJA ! w TNTTTT
MINRID Wwwmeo? L1

3
olgh 11 1IN

+ - + G 4

X

3 _

-

II..'I'II-J\.P -—
o

e
JK\

gy

s

+ "N,,W ; ‘m ottty \\\\.\ 5.
| B
2 ¥

¥ ¢ — 5\‘.\1‘- - ”

\\\.\! e ——
X = X X

¥

17 133HS - INIMTHOLY




3 LI19IHX3
0L00-L2dNSM

8

L1

1e0uUs

91/bl/pO ejed

bOS-@30-1T *olld avo

HM2  :poPouD

HV  fumpug

HM2 peuBleeg

21-pO-pO5-330 ON VY1

ojoa uolisiaex

ALNNOD JOHSVYM

aAvOod J3ANVXITV G518
ue|d uoneblu] pue adeosspue

ONIATINg SNOILvHd3dO

3
Q
()]
-
(o)
®
0
(o)
c
=)
M
0
(o)
3
3
c
3
M
7))
®
<
0
®
()]
O
®
.m.

VAVA3IN

'LSO2 d3adayv ON NI LTnsza T1IM SNOILNLlleans dasodoad
NOILVTIVLSN] dO0 LavlS IHL Ol A0lad LOZLIHOaY IAdVOSANVYT IHL OL oNILaM NI SNOILNLILSans
IWIRILVN ANV TIIVIN Ol 1e3noTa TIVHS AOLOVAINOD IdVvOSANYT IFHL 'SILVWITO-OADIW
Sl AO/ANV LIS FHL AOL FTAVLING S| TVIAZLVW LNVTd NIVLaZD IAIITIG LON S30d AOLOVALNOD
AVOSANVT IHL 2l "1NO Za IAISSEOXI OL INA LavesaDaAN daWadd di IdAL INVYTd AQavH 20N
¥ HLIM S312345 Fov T 'AavSSIOaN dl 'ANY ALNVaYM THL AONOH OL SITaoV AOLOVALINOD
IIVOSANVT IHL TAOWATHLIANG  "TLIS 123road IHL OL ITavling 61 d3aldDadsS TVIRILYIW INVTd
IHL LVHL SITOV AOLOVALNO? IdAVOSANYT FHL SNYId ISIHL NO d3IZ234S TYIRELVIN INVTd
IHL ONITIVLISNI ANV oNIAdig NI ZAILVINISZadTA dIZIHOHLNY S2INMO IHL A2 NOILVTIVLISNI
JVOSANYT THL 4O IONVLAIDDV TIWNId ONIMOTTOL avaA TINd INO JO dold3d Vv A0d (SIcsvao
ANV AIAODANNCAS ‘SadmaHS 'S3Tal OL AzLIWIT LON LNg SNIANTION) TIWIRELVIAL ANV Id TV
FIAINVRAVND TTIM AOLOVALNOD IAVOSANYT "IAILVINICIaLTA SaINMO A2 IONVLILIOOV NILLaM
ONIMOTTIOd SAVA ALXIS 2O dOoldEd V 202 daINIVINIVIA Ig TIvVHS evaalv daINVId 1Y OT

ALNV2R2YM/SIILNV AV D

FAILVINIST2STS
SAINMO FHL Ol 2IAN0 daNAdNL Ig TIVHS SIId02 Jaooza IHL TAYM ATa3aN0 LyaN
¥V NI d3dao23a 39 TIVHS SNOILV2IANI TV ANV AOLOVALINOD Ag S3Id02 IHL OL dIaiaddoNvall
Jg TTVHS INAd IHL NO d3LON NOIWWAOINI TV 'ITVOS OL 38 TIVHS SONIMYAA IHL  A3aMN
DOTVLY? ANV JWVYN SATANLOVENNYIW MOHS TIWHE SoONIMyad 'SaNIT ALa3doad A0 'S TvM
'SIONIH ‘eg@an? 'ONIaing SY H2NS 'sIANLVIL ININVWATL alidiLNIdl A1sva Woxad SNOISNaWIa
A9 SINidd IFHL NO NMOHS Zg@ TIvVHS SNidid FOVNIVAA ANY NOILYDIEAl TV ANV 'SIATVA
NOILY2I| ‘'Sa3d dnaHS ANV S3Tal 40 NOILY20T VALY AVA HOVI ON[AMd a3 TIVLISNI oM
IV 40 qaoozal ATIva v 3BV TIVHS aOLOVaUNO2  'NOILYTIVLISNI oNEnd 3L 1Y 1y 3lis
12o3aroad IHL NO 38 TIVHS SONIMYAA NOILOMALSNO? 'SONIMYAd LOVAEINOD JdO o3Ido2 Tvlield
AINMO WoAd FAMOAd  'NOILVTIVISNI NOILYDxal ANV 3IVOSANVT ZLITINO2 ¥V oNIL2Id3d
SONMYAA CaAODTA LINGNS ANV JavdTad TIVHS HOLOWVALNOD "IVAOALLY TvNid OL Holad
ANV ‘NOILYTIVLISNI 1o3road H0 NOILTTdWO2 SNIMOT1o02 ‘SONIMvad (1TIng-sv) daoo3a gl

‘NOILVTIVISNI OL A0IAd IAILVYINIST2AITS
SAINMO OL SINIFWANIWY 1105 aISOd0ad 40 TTdWVYS ANY 'LaodTa TIos a3dinoIa Likngans 'L

NOILONALSNOD Ol 2d0l2ad
FTEVTIVAY 38 LON TTIM ANV ZTaVTIVAY LON 61 d3idID3ds TVIRIELVA INVId 3HL LvHL Sa3iTddne
IVIAZLYW INVId WOald S3DILON IFaHL Lev3T LY Ag dIINVAWO2OY 3 T1IM Ls3noaa 3L 'a
FAILV INIST2ATA
SAINMO FHL HO TIWAOALDY FHL IAVH 1SN SIONVHD ANV SBAILVINISTALTA S AINMO
FHL AG AINIWAZLIA SV STIVIRIELVYIN TVNI2IFO IFHL J4O0 STVO2 TWNOILONAE ANV NoIs2d INIFTVAINDZ
1ITW 1SN SNOILALILSENS  "LOVRALNOD JdO0 QavMyY IHL JdO odF3aM OML NIHLIM ALY INISI2ALTS
SAINMO 103rdad IHL OL dILLINGNS Fg TIVHS dasodOad SNOILLILsdns ANV 'V

‘SNOILIANO2 ONIMOTTOL FHL AIANN TYIAELVIN NV 1d d3i212346 FHL A0
SNOILNLILedns ZAIAOad Ol Lsdnoza ¥V LIWGNS AVIW 20LOVALINOD IHL 'NVd SIHL NO d3ido3ds
SV TVIRELYHN INVTId AAINOaE ANV JLVD0T OL AOLOVALINOD IFHL dO ALITIGISNOSSEA IHL Sl LI "9

‘NOILVYTIVLSN] ONIMOT104 a0 OL
201ad INFWANIWY 3O HOTIAN 2O NOILDANTFA NI LTNSFA AVN ATdWOD OL FaTIvad 'NOILYTTYLSNI OL

AOAd TVAOULLY 204 FAILVINISTALTA S2INMO OL S3TdWVS HOTNW ANV INIFWANIWY Likgne sl

AOLOVALINOD AO/ANV

IAILYINISTASTA SAINMO FHL AG AavSSIOIN dIWNIIA SV SNOILYAAISEO AL TIvNolLIaay
HONOAHL-STVYM Lo3road TvNIZ

NOILYTIVLSN| OL a0olad '2LIS NO v a3LvIN LNy 1d

S3llavd TV HLIM 9NILZIW NOILONALSNODZad

<mon

'SONILITIN FO/ANY SNOILVYARNISEC ZLIS ONIMOTIOZ FHL O 'TONVAAY NI SAMOH
@¥ 40 WAKWINIW ¥ SAILVINISTALTN S2INMO ONIADILON 202 TFTGISNOLSSIA S| AOLOVALNOD bl

STIVLLINGNS/STVAOALAV/SENOILVANISTO

SNOILVDIH|D3dS S94W 23d ST1=M I3l TV Ol

INTFOAINT-Tad AV TIMNYAS ATddV INGWIDYId HOTNW SNIMOTTOL - INTFTATWI-Tad AV IMNYAS
HOTNW Staivad AFANN Dlaavd daaM TTvLSN| LON

od ‘S172M SNIFZLVYM gmaiHS ANV 332l NI (FVO) HOTNW Saiva NO-SITVM, TIVLSNI - HOTNW Sava

ISMOTTI0d SV HOTNW 20 ONISSITAA-dOL IAIZOTA TTVHS ST171aM Il TV gl

‘dolaEd IONVNIUNIVIN ANV NOILDMALSNO?D IFHL LNOHONOAHL IVIAELVIN LNV
LVMIVAT ANV L1D3dSNl OL 1HoA IHL saAdISTA FAILVINISIALTA S2INMO IHL  NOILYTIVLIGNI
ONIMOTTOHd  TVIRIELVIN INVId JO NOILOIraa NI LNs3a AV TVAOKAY  201ad  IAIFOIA
Ol ZANTIVd4 "ONILNVTd OL 2A0lad IAILVINISTALTA S2AINMO A2 TVIRELVA INVTd 40 VALY
ALIS-NO FAIFOZA TIVHG AOLOVALNO? 'dalodrda 3g TIvVHS NIWAAISAMN JdO NOILYID0SSY
NV2IREWY IHL Ag SID0LS LaZSaMN A0d JAVANYLS NV OIRIEWY. 109Z ISNY IHL 20 NOILId3 1oy
IHL JdO SNOILVANIWWO?TA ANV SINIWIZAINOIA ONIdIIVXE A0 ONILZIW LON SINVId TV Tl

‘SIVLLIWGNS
== BAILVINISTRALTA SAINMO  FHL JO INISNOD NIZLLIRM d3ccaadXa LNOoHLIM  a3aldaoov
3g TTIM SNOILNLILeane ON "1g|TT LNYId NO SaZaWN 23A0 TIVATad STT0aWAS 'NYTid NO azZlvOIAN|
ONIOVHS ANV STOINWAS ddd VIRELVIW INVd SNIAIACAL 204 FT1GISNOLSIA S| AO0LOVALNOD |

IVAQALAY A0
IAILVINISTALST GAINMO OL LINGNS "LSOHWO2 ANY ‘SINMH Salva 110Sd0L 40 d3S0dW0o2 SINMH
39 TTVHS INTFWANIWY TIOS 'Ls3L TI0S FHL Ag dIZLVDIAN| ISIMATHLO SSINN “INFWNANIWNY 1108 Ol

AOLOVELINOD FHL Ag daNIWaZLIA 38 TIVHS SIILILNYNIO V1Ol
IVALOY TFHL NAIAOD TIVHS SNYId THL NO STOGNAS DiHAVAD THL 'SONMVYAA IHL NO dloldaa
STOGNAS INVTd DIHAVAD JO ALIINVYMO IHL ANV 1SIT INVTd FHL NO d3USIT SvVLIOL IHL NIaMLad
AONVEIFAOS|IA Vv 40 INIAT IFHL NI 'dILVKILSE FaY 19|17 INVId ZHL NO a3l S3ILIANVD FHL
AOLOVALNOD TFHL AG AIWAIEINO2 ANV aaLvIN2TIv2 3g TIVHS (A N2 - dava 21gn2 'Ld N2 - 1334
219n2) INNTOA A0 (AS - davA JFavNOs ‘4S5 - 1334 JavNos "T|) vIalv Ny AG AZI4LIINVND SWALI
'SIILIUNYNMD TVIRELYIN TV WaIENOD ANV TVLIOL Ol ALITIGISNOdSTIa S aOLOVAINOD IHL Sl LI 'k

1S3l 7103 4O SNOILVANIWWODTA MOTTOH TIVHS AOLOVALNOD o
‘SLINGTd SISATYNY NO dacva INFWANIWY

TIOS AOZ SNOILVANINHWOOTA HLIM ONOTY "NILLVYIN 2INVOAO $ INFOATd WNAOS F1avIONVHOXT
‘OlLYa NOILANOSAY WNAOS INTWIANINOTA WNSAAD A0 INFWIAINOTA TIWIT # SINIZ ‘TSINVYONVYIN
‘NOal ¥Iddo? 'Nodog '3aiEoH? &Snding 'SNEOHASOHE 3 ZLVYALIN ‘WNISINSVIW  ‘WNIoTv2
WNIAos 'MNISSYLOd 'ALIDVAYD FONYHOXT NOILY2 'SLTIVS dIATosSsS|Ia IWLIOL 'ALIAILONANOD
'HA ‘2L NOILWALTIN] ‘THALXIL TIOS INIOMIL NOILVANLYS TI0S IANTONI TTIVHS SLINGTA L1SaL o
(AVO) LSS3-TE3(91b) IV2ILATIVNY ANVTINNS AG #'dLTT IOVIIOVE SISATVNY
‘eMoTT104
Sv TIOS IAlis oNILSIXZ AdOod clinsdal 1lsdl T10s IAIACAL TIVHS AOLOVALNOD  ilodl TIos '@

‘SIOVAANS IVOSaavH LNFOVIAY HLIM HENTd 38 TIVHS (F2VEENG HOTNIW 'T'1) SaELNYTd
TV dO 3Aavae IvNIZ  "SNOILYDIZID03dS ANV SNV 1d add S3T10H ONILNVd a0 da3g oNILNVId FHL
ANIWV TTVHS AOLOVRALNOD IHL "2AZLINWVIA NI WF 2IA0 SH202 IAILVN ANV Slad3d NOILOMALSNOD
TV 24O 3T TOS IAILYN NV 12 3G TIVHS Sa3g oNIINV T8 TV 240 @l JO0L IHL  "LNoHoONO=HL
SaANDD0 FOVNIVAG IAILISOd ANV SNOISSTALIT A0 SdANMH ON Jalv ZagHL LVHL HONS oSvIalv
AV OSANYT TV 1NOHONOAHL oNIAVa9 HSINIE aod IT1DISNOdSTaA 3d TTVHS AOLDOVALNOD IHL 'L

ONIINVT

L2Iroad IHL NO oM 40 IONVWaOoZagd IHL HLIM NOIL23INNO2 NI ‘d3oa 1y
AO TVIA ALITIGVIT TV ANV ANY WO2d AINMO THL SSTIWAVH dTOH ANV AJINWIAN| 'adN343d
Ol S3FaoV ATIHLIANG AOLOVALNOD ANV SaNOH SONIAOM TWVIWAON Ol daLIWIT Ig LON TIvHS
ANV KTISNOMNILNOZ Alddy OL JAvIN 38 TIVHS INSWIAINOTA SIHL LYHL ‘ALdTd4024 ANV SNOSaEd
TV 4O ALIAVS ONIANTONI 'Loaroad IHL 40 NOILONNLISNOD 40 ISANO2 IHL ONIANA SNOILIANOD
3l gor Ao2d ALTIgisNodSTIN LI TINO2 ANV TTOS  SIWNSSY  AOLDVALNO?  'SIDILOVvad
NOILOMALSNOD dIldaooy ATIVAEINIS HLIM IONVAAOO2V Nl LVHL SITFaoV AOLOVAINOD 9

'SNO|LDOITANAO? AO2 ALITIGISNOJASTA ANV SNOILIANO? dO IONVYLIIIODV
SLLILSNO? TIVHS SaoM dO INIWIONIWWO? SNVId ISIHL add SV NOILOMALSNO? INIAZaL
HOIHM 1SIXZ SNOILIANO? dINOHS IAILVINISIALIA S2INMO IHL AHILON OL ANV NOILOMALSNO?2
Ol 20lad SNOILIANOD Zlis AdlAZA gT3ald OL F1gIeNOodsaa g TIVHS AOLOVAUNOD IHL ‘s

(213 volaLloa =3
‘'ONIgINNTd 'ONIAYE “T) SIAvAL ATHLO HLIIM SaoM TV ILVYNIGAOO? TIVHS AOLOVALINOD v

"AINMO Ol Lso2
ON 1¥ ZLIS 9ONILSIXE OL SIoVVA TV alivdaa ATLldWOad TIVHS aOLOVALNOD SIovvd ‘e

"HINMO IHL OL 1502 I¥NOILldav
ON L¥ SOM SIH WOad SNILTINSTN IOVWYA ANY ZO alvdIa ANV ‘SIILITILN TV 20 NOILoZLoad
ANV NOILVOOT a0od F1dIGNOdsaa 2d TIVHS AOLOVRINOD FHL Dl3 's37av? INOHII AL
‘Ba1a@vY2 220313 'SINIT SVY2 IVAMLYN =40 NOILY20T IHL NO NOILVWAOSIN| a0 Lagv I2IANIS
ANNOADAIANN TIVD ‘ONIDDIA ANV INIWNOINTL TAOH4Ia SAVA SNISRIOM OML 40 WNIKWINIW v °Z

BAILVINISTALTA S 2AINMO IHL Ag dIAOaddY
ANV (STIVLZA a3d sy TIVLSND dT3i2d 3HL NI dINIWNZLIA I TIVHS saMaHs ANy s3Tal do
NOILV2OT LoVvXa L3 3d TIVHS S3dO2 SNINAZIAOD V20T TV "AINO 2ILVHWYaovIAd Sl Nv1d |

VaaINI2

3755 oL LoN ONILNV1d 3341 NIFH0Y3AT @

Z1/0€/9 ‘Seudx3

Je_S J 26si

LEP68 AN ‘SiedS

Wre(OIpNS "V

277 "epesep oipms v Aq 9102 O ybuddo)

WOD"BPEASUOIPNISE] MMM

gzzz-cze (512)
OIpN1S 8iNn}o29811Uyoie adesspue]|ayl

JUSSUCD USHUM JnOYIM
poasn es|mBLI0 J0 ‘pasojos|p ‘pelso

-idnp aq jou jfeys uissey Buwread
e UOTRWLOJU| USHUM PUE UMBID |1y

OFP# VT AN

19944 Ul 9|eoss

06 09 0€ 0

'FAOD INIWJOTIAZA IHL JO Ty

FT21LaV Ag dIFAINOIA oV ONIINVTE 20 FWIL LY SINIWIAINOTA
1H2I13H WANINIW IHL L3JW TIvVHS o33l 17V 'e3dls

1SIMHLNOS ANV LSYIHLAON 'LSIMHLIAON THL OL IANLOMALS THL
=0 A0AFILXT FHL ANNCAY L334 NIL L AIAZ FF&L INO dO IV
V¥V 1V d3INVYTd S33al NIFaAoaIAT J4O LSISNO2 TIVvHS Lo3aroad
IHL AOL NIV OSANY T (d)| IVAOALLY 4O NOILIANOD Ad3d

SNOILVOIHIOAdS ddVOSANYT

'SNO|LDONALSN| S 2INMO

234 oNIATINg IHL FAISN| Y2072 TOALNOD NO|Lvolaa| MaN Y
TIVLISN| VAV dIAVL OV FHL SSOADY LNO dnls HONI v/€ v HLIM
ONOTV (W1lOol S3TAL Og) S3FAL MIN TV OL WILSAS NOILvD S|

alad 2ILVNOLNY ATTNE 2AIAOAd TIVHS AOLDOVALNOD

ININTHINOIH dVOSANY']

/2_:\\

//,

+
7,
s\

i

7 s

S =z
= 4+ =
= sz
- /// /,
“ N Z
NN =
= + =
= =
Z, N
1\
\17
Q ‘.
N 2
= + =
= S
77 N
TN
//Z_:
N
////::\\\ S
S <= +
= + ==
%, S

//2_:\\

/,

\\\\”//
+
///“ \\\

N
7,

1N
//::\\

7,

+
/,
N

i,

I\

410N NOILVOIdd|

I N L

A UIN g

3ZIS "NIN

"AEINIVINOD INVd
3HL NI 73A3T 7105 FHL LON LOOA IVaZlVv LSOWadddn IHL 40 NOILVYDOT IHL S daNI=23d S| Tva LoOa 40 dOL «

‘HLIAON IOV OL NOINN L4Va® LNIA0 9

"ONIINY T4 231V ATFLVIAINAT 23LvM ATHONOAOHL 'S

SINMRL LY LON “Tva Looa 40 39d3 Ly SL23 1102 2A3LYM LvHL HONS NiSva SNIaZLyM 3avae &

TIva Looa 40 JdOL NO d3aovd 38 OL 7105 SAILVYN ON - Jadvao oNILSIX3 IA0aY | 38 OL x1va LOOA 40 dOL ‘e
'SIHONV2G AIMOT ANV A0 22AVIT TVALNID IAOKWIA LON Od - SIHONVAE dIoVWVA IAOKWIA T

NOILVTTVLSNI

ONIMOTTOE N4 ANV LHORIAN NIVINTA Ol SV OS da>ivVLIS 38 TIVHS S33all TV 'SAavANY.LS ALITVNID J001S
ATSANN ITS T1AVLIIVOV 3G OL LHOIALM ANVLS LSNW SITAL - SOVL $ STIL 'STIMVIS ANISAM TV IAOKNTN |

‘STLON
"AIANIVINOD Y a .y 1M 33l
INVId TYNIDINO =40 HLd3a INFWNIOV T OL AOINd
SV INWVYS Id Ol H1d43a IToH Yia TvaLlooa ANTIg ATHONONOHL
- J1OH 1INV d 40 63903 AdIavos SINIL T NIW 1105 3LIS IAILYN
3@ OL IIOH INvId €/T OL XIN Tl
A €/l XIWN ONIINYId
"LOON NIATTH LSaId TSO4XT OL SINML T _H_ﬂEa ¢ ‘saNIT=aine
ANNORY WORL 1105 SSIOXT IACKWIN % — NOILY2ITdaY S9N d3d TTVLSN
"TTOV.LET0TN HoVRLL MTJ0ad NI JvTaing _ _ ‘Gl-0|-OT SLIMNOVA NNV

ANV ZaIM aav2os|d "LIaeva SNINIVIANTS
JHL J4O dO1 IHL OL dvTaingd IAOKWITA ANV
SINTALL NOAd AvYMY INIML L2 (g

SIHON| 91-0 L1OEY) LaAEwE TuM FHL 4O L WO 1 el
- J43T> - (SvIAY 24 oN|ldnoXx3,
SAQAIHL-OML JdOL IHL FAOKWTE ANV AVYMY N— HOTNW V«.ﬂ(ﬂ Hid3ad . M )
1n2 ‘FI0H NI daovld Sl ITal ALY T4 ‘NIeva ONINILVYM &33d €

—  WNIAZAD HINOW T S3ivd-1s3a,

._ _ A3Z|TIL¥34 ISvITTN AITTOAVINOD
Tl-l

__00

SANIM SNITIVAZE OL AV IMOIaNTd2Td
TvalLooa 3dlsino Tlos
AaFALSIANN OLINI TIHVIS - STIVLS
Il J0d Jodo @ X via . (T)

‘TANOIS OL VIS
ANNOAY dvaM - FaM 'ATVD 'v2 Ol

__SINML ONOTY ‘SLd A9
‘MLIG 2vITD TYOLLNIA NIW .9

Tva LOOoA IAZITIGONWNI

Ol IVIS 's3dIs TV NO ISOH # SINMaLL
NIIML3a av3T2 T AV - IAISN| TaM
ANIVD ¥ Ol HLIM ISOH a3gaama /|

ANId S AFaSATM/IAZF2A24TT SMNId al

Y,
Z

+

\\\llll,,

ANId S A 22437/ I AF2d24TT SMNIA =1

%, "

I

S33dH1 NIFHOHINT
JNVN NOANWOOI/aNVN TVOINVLO4 "INO ‘WAS

1SIT 1INV'1d




3 LigiHX3
PTO0-T2dITSM

:Jaquinu Buimesp

NVid SNILNV1d

VNI
9 Buimesp
:sajou
:uopduosep :o)ep | :ou
=° = -oN = .-.H
:9|eos Buimelp
aa a1l
:Aq payoayo :Aq umesp
8T00-LZTOT-10 | 8T0C-1D0-LT
“Jaquinu j08foid :pajessusb sjep

dSN3DIT SYOLOVILNOD AN

3'a‘v 6LEE

wod Alasinueueow'Mmm

S3|nsoy 191399

dNV1 VNVOW 1S3M 00TT

60S68 VAVAIN ‘ONIY

dULUUIB B [|eISUT ‘axmpapyony) adedspue]

131

O€T X 2090-528 (S£4)

9DIAPY 191199

VAvA3aN ‘ON3Y
"y DIV HdIANVXITV SST8

ALITIDVd 431VM WAHOLS

:dweys

ore AUASUNN VNVOW

SA

sjue|d 191104

(12

S
3

0€

N~ 'g

0C oL S

-.OOI-ON = -.—\

"uone|[eIsur YaINW YL JO uonasjdwod uodn sppigsaH usbiswI-ald ¥ JO
uonedyddy [eniu] uy SPIACId [[_YS 10J0RUOD BYL ‘PIsN 10N SI iged Jatieg Pada JI “UdINW YL Japun sajdels dlged
UM AJ24nDaS 3] |[BISU] PUY J1Iged USAOM-UON S|gesuiad 918\ ¥ SPIAOId ‘pasn ST duqed Jaliieg pssp v JI “UIJoH
pauads sy Yoy JO JoAe deaq youl Jnod v 919Dy [[eyS Seauy pag Jejueld ||V ‘SieHsien Jueld syl buljieisu] Jeuy 9z
'sdeD oYM 314 BnuS ag ||eYS POS JO S931d [ENPIAIPUT USOMISg SUIOL
IV PUyY P3||eIsul UsyM 3zIS UJ 3004 aJenbs auQ ueyL SS37 a9 10N |[BYS POS JO S3231d [enpIAIpUT “Wa3sAS uonebii]
BUIIOM V JO 20U3SqY YL UI JO SUORIPUO) USZ044 1O APPNIA UI POS 3yl [|eIsul 10N 0Q ‘sbuimelq syl uQ pa1edipul
sealy 9y Inoybnoay] uianed puog Buluuny v Ul pos syl ||eisul ‘pos syl Buijeisur o] Joud jlosdo] papels
aul4 puy pajoedwo) ‘pajjoy JO JoAeT Youl 334yl 9AISI3Y ||eyS Sealy pos sselbuny ||y ‘pauinads asimisyi0 ssajun
‘palyIDads BSIMISLIO SS9JUN SS24N0S [2207 WOJ4 paulelqo puslg ssedbanig v o9 |[eysS I pasn SI pos sselbuny JI §°¢

'sjueld ayL

JO 10BIA puy Uj|eaH [|eJaAQ ayL aJnsug 0] puy ‘sayouelg pabeweq 10 peag aA0WDY 0] AIeSSadaN SY SqnIys puy
S994] dun.d ‘uone|eisul oYY "pade|day puy paAoway g 1SNy uonie|eisul 10 ‘buipuey ‘buiddiys buung pabeweq
Aj2J9ASS aJy 1Byl Sjueld ‘POpIAOId 99 JON UeD adueujulely UoIe||eISUT 1504 a1enbapy Usypn 10 ‘491 o|qe|ieAy
INOYIIAN ‘Suonipuo) uszoldd 1O Appnia UI S|elale|n Jueld |[eISul 10N 0 ‘epeASN UJSYMON UI 39S 404 SUOIRpUSWIWOISY
slainpenuely ayl YU 90Ueploddy Ul S1Npold adedspueT (| [|eISUl “Suonpuo) piRid [enpy puy (palinbay JI)
Bunsal s|I0S JO SHNSY BYL 0L 393[gNS ‘sed1oe.d [edNYNdIOH plepuels Yia soueldwo) Ul sjelisiely Jueld ||V [[BISUl ¥
"}20)S AJasInN 104 plepuels uedldWY T°09Z ISNV dYL JO uonip3 1saje
9L UI paysl|qeis3 syuswalinbay syl paadx3 40 199N |[BUS PasN Siueld [V "osuadx3 si03oesjuo) syl 1y payosioy
99 Aey 191y2Jy adedspue ayl wol4 [earosddy Jold INOYIAN PaINIISANS S|eLIde Jueld *uonie(|eisul o] J0Ld
103)1ydJy adedspue ay] JO |eroiddy Byl 0] 13[gnS paniwiad a9 Aely Sjelaie|y Jueld JO suonmisgns *(3v0) AsssinN
eueoly Ag paljddng sy puy S|Npayds [ela1ely Jueld YL UT PaIdads azIS puy ARLIeA ‘s9109dS Yl JO a9 ||eysS siueld |IV €°C

‘UlRIaH palyads sjeslely Jueld ayL Buljeisur oL

J0ld 0S 0Q ||_YS puy [10S 3yl Buipuswy 404 geq syl JO SUOEPUSWILLIOISY Syl MOJ|0 |[_yS J030euo) syl ‘palinbay
21y SsjuswiaAoIdw] I0S JI “JuSWA0IdW] 104 SUOIIRPUSWILIOIDY puy SisAjeuy Jo4 ge bunsal panoiddy uy o sealy
pag bunue|d puy ssedbun] wol4 sajdwes [10S JWgns [|eys J0joeiuo) ayl ‘3auydly adedspue ayl Ag paisanbay JI 2T
'sbuimelq asay] uQ pajedipu sjusuodwo) puy ubisag adedspueT
91 91epOowWwWOoddy 0] palinbay sy suonisuel] Yioows puy abeuieiq aA13ISOd SpIA0Ld O1 9IS 3yl noybnoay
Alessaoa sy buipels ysiul4 939|dwo) ||eys J0joeijuo) syl ‘paiedipu] Sy Sjeuajel adedspue JO juswadeld ayl 104
MOJy 01 (,-94) Seydul Inod snully apels ysiuld [euld 3y Iy 1030es3uo0) syl Ad 185 g [IIM Sopeis || 3eyL Sswnssy
ubisaq@ siyl ‘uononaisuo) noybnolyl AlessadaN Sy puy SHopn Bupuswwo) o] Jold 10a3ydly adedspuet ayl JO
|eaolddy Jo4 syusuodwo) ubisaq 199(o4d ASY JO InoAe] plaid oyl Buiysigeis3 104 sjqisuodsay a9 |leys 1030euo) 3yl 1°e

S3LON DSNILNV1d B8 ONIdVOSANY1

‘uonesuadwo) |euonippy INOYIAA J030euo) syl Ag spep Apdwold
29 ||eys spoliad Ajueliep) puy oueusiuiely 9yl buling sjuswaoe|day puy sdieday ||y "I 104 juswaoe|day v 10N puy
2ajuelens siyl 0] swalddns v a4y Slainjoejnuely Wol4 sapueliepy "9jed Swes jeyl Wol4 JeaA auQ 404 S|eudle|y
puy sjusuodwo) adedspue ||y @jueldens) ||eyS puy ‘JaumQ ayl Ag soueideddy JO 91eq ayl wol4 sAeq Q€ ueyl
SS97 10N JO pouad Y 104 adeaspue syl uiejuiely ||eys Joeijuo) ayl -awes ayl JO asodsiq Ajjeba puy ‘sugag
10[0.d 1O S|euaIe|y SSo0XT Auy dA0WDY ‘9IS 109[01d dYL ue|) |[eys Jo3penuo) ayl “Mop ayl JO uonsidwo) uodn 9°f

"apen

puy paaolddy suoiniasgns Auy JO 1SIT V¥ YA Buojy ‘areidosddy ag Aely sy sjusuodwo) adedspueT (v JO SanRuend
puy suoied0T [enPY YL dpnpu] |[eys sbuimelq 3ing sy Yl YoM 3yl JO uonajdwo) uodn buimelq ,3ing sv,,
Uy SY JOUMQ 3YL 01 JOAQ pauJny g [IM I_YL aseg a|qnpolday v uQ sabuey) ubisaqg pJoday 0S|y |[_YS 1010e.3uo0)
dYLl "uomdnAsuo) buung sawil (I I 3XS 193[01d By Y sbuimelq dsayL JO 39S V UleUIR|y ||eyS J010ejuo) 3yl §°F
"uonesuadwo) [euonippY INOYIM SeRHOYINY [euondIpSHNg 10 303)YdlY adeaspue ayl Ag pa1dafey J10/puy
pabeweq ST 1.yl MOM ||V Jleday puy sjeliely ||y 20e(day |[eysS J01oesjuo) ayl patedald sep ubisaq Siyl swil ayl
IV uMowun uaag aAeH Ael Jeyl sapuedaldsiq 40 S9|PeISqO JUdSald SUOIIpUO) piald [endy usyp paubisaq Sy YoM
adeospueT ayl JO sIadsy [|_ISul 10N [|eys J03oesjuo) syl ‘pauinads asimIsylQ SSajun saondeld Allsnpul piepuels
0] buipioddy pa3e|dwo) a9 [[_YS HOM ||V PUY BPRASN UISYHION U 3SM 104 39|qeins a9 ||eys S1PNpoid puy S|elsien IV #°F

"plol4 BYL UJ P3)ed0T pUY PaLUSP] HOM

9yl Ag pajedwi ag pinod eyl saui Ajnn Auy aAeH 0O JapJQ Ul 3o Bupuaswiwo) o] Jold sAeg oM JO WNWIUI
v (0092-£22-008-T) 201A12S Bunedo AN punoJbispun ayL 1.3U0D |[eyS J030ejuo) 3yl “uoidnisuo) buung 1o
24y SaiIoOYINY |RUORDIPSLING JO SIUBWAIIND3Y || 1YL 2JNSug puy ‘Uuoiloniisuo) o4 AIesSSada|N Sjiwiad ||y bulindss
104 3|qisuodsay g ‘oM Bupuswwo) 0] J0ld SUORIpUo) 3DIAIRS ANN puUY NS ||V AJUBA [|eyS J010enuo) 3yl €°F
"Sapel | JaYyl0 YIM S3eulpioo) puy suoipuod Bunsixg yim Adwo)
0] palinbay ag Aey sy syuaunsnipy pei4 Auy bupely Jo4 sjqisuodsay ag ||eys Jopesjuo) syl ‘buimelq siyl up
payuap] a9 10N Ael 10 Aely JeyL sanijoey bunsixg Bunosiold 104 Ayjigisuodsay syl puy ‘@uS ayL v A1ases dliqnd
104 Ajljiqisuodsay ay ‘suonipuo) a3S || S1daody J030e13u0) 3yl ‘Yo Bupuswwo) Ag *Adeinddy 104 palliaA uslg
10N SeH 1Byl ‘s924nos Jayi0 wol4 pauieiqQ ‘uoiewlojul aseq sazinn puy dRewwelbelq sy ubisaqg adeaspue siyl Z'T

"l1eASad |[BYS SORLOUINY [eUOIDIPSLING

1O SjuswWalINbay syl ‘seijuoyIny [euoipIpsSUNg JO Sjuawalinbay ayl puy ‘S9J0N puy suonenojed ‘ssinpayds ‘sjielaq

‘sbuimelq asay] usamiag Aduedaudsiq v JO JUSAZ BYL Ul “syuswalinbay jeuondipsung YA oueldwo) o 199[gns

- [IeAS4d |eYS S|NPaYdS YL UQ PasIT senipuend ayL ‘ssinpayds ay L Ul paisi] asoyl puy sbuimelq ayl uQ palynuspl

sonnpuend usamiag Acuedaudsiq W JO JUSAT SYL U "90UJ42joy Ag Jayjouy SuQ Uyl pajelodiodu] puy Jayebol
payuIT 24y Jeyl S9JON puy suonenoje) ‘sainpayds ‘sjielaq ‘sbuimelq aidiyniy apnpur Ae abexped ubisaqg siyl 1T

S31ON NOILONYLSNOD B NOIS3A TVIINID

"paulejuiey 39 ||IM S1uUend |[eIdAQ “uonejjelsu] JO dwiL YL IV suolipuo) buijieadid uns oL paisnipy

PIld 99 Ael sjue|d JuUdd0Y puy sjue|d |eaudwewlQ J3pun SAoqy PayiuUdP] sa1dads yoe3 o sannuend 310N

umoys sy INOD - T# edelids punowmous .punowmous, ediuoddiu eaeaids o) €

umous sy | INos-s# | usmiguqewisqany | snsossneu snuweyioshiyd | gl Ty
“amoussy | INoo-Ts | obes ueissny | ey

ONIDVdS EVAN JWVYN NOWWOD

Cumoussy | wo-.sz | 1snoojAsUOH Jejsewopeys | isisewspeys, soyiuesies eisupes | zea| T

umoussy | Wo.sT | ySNOABUON SSAUIOUL | sillLioU *J SoyIuEDIE Bispe[S | -al 7

ONIDVdS EVAN IWVYN NOWWOD AWVN TvIINVLOd ar ALD

S3A1L SNONAId3A

T ezl silig Asaggag | Kougalsnuig| xal oz

umoyssy | Gl s ey [ wiBiti shvig | L 7

ONIDVdS EVAN AWVYN NOWWOD AWVN TVIINVLO49 ar ALD

SIATUL NIADUIAT

AuQ adedspue] maN - 3TNAIHIS TVIYILYW LNV

RW

RW

RW

RW

L

SNIVIN d31VM d3NIV103d
ONILSIX3 10310dd

03033N SV J1VMS HOVNIVHA
HSNgy1S3—3 W
1a1ueld MaN e,
J23eld MoN /J/ uiW yadeq b 38 C
UIW Whdaq b 18 UDINI Y00 BART BYIOW &
UDINIA 300y eAeT YOI £ o
. P (ol oo ©
o e | A
V7777 Vs 7 7 7 7 77 7
/7 L T L T
\\ LS SSF ST ;wm.\..taw_i\wh\\\“_ / \.\,ﬂ\\\.
\\W\\‘\k\\ﬂ\ WA At d/ /|
g =
ONILSIX3 HOLIVIN OL SSV10 dvd dIy m_o_u._n.;o dVI1NAON

40 S1IANIM 1SVd J1VMS 3JOVNIVYAd aN

JIVMS

RW

RW

RW

RW

JOVNIVYA \—

DNILSIXI 10310dd
o 14

31X3/ | HSNav1S3—3y

"JBDA 19d ‘ssedbpin] JO 2.0y Jod I191eM paWIeRay JO 3994 910y G/ '€ 4O ‘G/°€ SI ssedbpn) pajebiur Jo4 Jaidiiniy eyl ‘pasn sI Aiddns Jsiepn pawiepay W Al -
*Alddns Ja3ep) DISawoQ W JO 9SN YL UQ paseg ST uoiendje) puewa(q J1ep 3jqeqoid Siyl - T
'S3LON
9NUIN 19d Suojjen Ul paunsesy | aAjeA U0z 3sabie 3yl 104 ey Mojd wnuwixep 0'0T
........................................... seop sod 9od oy uponsean | pueuieg soem sdeospuey 301 _wmoo
095°cP
Jed A 19d 1994 240y U] paInses|y Jaldniny onsewoQ-L¥'¢ X 4S-000°0
isealdy ssesbying pajebLuy 104 puewaq 131 00"
Y JedA 19d 1994 910y UJ palnsespy 158's7€
1e9A 19d ‘210 J49d 1994 210V-TH"E = 910y BuLem (zexexy) [expL) + (px€) + (x2)]
:sbunyuejd pajebrur diig 104 puewaq 1ajepm | 8€0°0
................ S5H 15 SUGIBS-6T i THAB-E = Sied BUsiE | seeibunL peseBii 36 396d sienbs 1oL | o0
............................................................................................................ SqNIUS Snonpad % UesiBIoAT Jo Joquinn a0l | b1
................ O3 Jod SUOJIPD-ZE IO ‘HdD-b = 3iey Buneem | S991LSNONPSAJO fSquINN |BI0L | €0
333 J3d Suoj|eD-z€ 10 ‘HdD-b = 21ey buusiepm S9a4] uaaJbiaA3z JO Joqunp [ejol | 20
& SINIWWOD NOILAIYOS3A WALI a3aqinodd ALD
ANVI3Ad d431LVM 3dVYOSANVY1 379v40dd 40 AUVIWWNS

7
"papinodd seoeds bupyied JO Joquuin 8yl UQ paseg aiy sead) 307 bupjied JO sennuend ‘siayl0 Ag papinold uaag seH ubisaq 107 Bunjied ayj - €
"papInold 96ejuold 392135 JO 3994 Jeaur (2301 dYL UQ paseg aiy paJinbay sav.] 399.1S JO sannuend *AjuQ ajewixoiddy ST abejuoi4 399435 JO 1994 Jeaur] [e1o] - ¢
‘palinbay eauy adedspue JO 14bS 19N 18101 Syl uQ paseg a4y palinbay sqniys g s9a4] JO senuend ‘AjuQ ajewixolddy ST ealy adedspueT JO 34bS 19N [e10] - T
o %52 JO Whuixel = paurbay A [ eoiy odeospienjodbs el [ w/N [N
..................................................................................................................................................... VIN | VYIN
o SAMUS 1R0L 00 %62 = PRANDSY A0 | CUIW SUIRU0D-T#) SAnYS Jlews « 0T | or
v 14
148 148
| ¢So0RUS-0T Jod BRILT = PaINDRY AID | (U LH-OT O ‘WD-,S'T) oL onbupped + | € | T
0 0
| seumolouszzpemberAD | (uleoowrseuews e |t | T
€ €
.......................................................................................................................................................... .v M
.......................................................................................................................................................... 6 <\Z
..................................................................................................................................................... VINT <\Z
\& ................................................................................................................................................ cgot | OON ................
.......................................................................... wu_muuwno‘_n_P..u:m..—Ouu__umwmo‘_Q_mHo._.oomﬁ wINTT
SINIWWOD NOILdI¥4DS3d W3LI  @3IAIAOYd ALD  dFHINDIY ALD
ATINO 3dVOSANV1 MIN  SINIWIIINOIY B V.LVA IdVISANVT 40 AUVWIWNS

ONIAVd
LIVHJSY
ONILSIX3
10310dd

®
O,

SINVd AN

TV OL HLd3d '‘NIN ¥ ©
MO0 dVINONY Adv 310N

"uoiPNASUOD 193f0ld BULING 9N SAISNPXT S,A19SINN BUBOK 104 Uy ‘SSNLIOYINY [PUORDIPSLINE 01 SIENIWANS SS30.d BUMILLIBG UM SJoW0ISND 1SIsSy O] paledald Usag seH Buimeld SIYL *AIAYISTY SLHOTY TV - AYISUNN YNVOW 8T0Z @ LHOTYAJOD

Buimelq SIyL 01 paxiyy SI eyl dweis uoneinsibay syl Ag palnuspl 183Ydly adeaspue pasusdi] 3yl puy AJSSINN BUBOW JO JUSSUOD USTIA SS24dXT a1 INOYNM - UoidnJisuo) adedspueT Buipnpul - sesodind JaUyi0 104 saimed 1ayi0 Ag pasn g 31 Aely JON ‘Hed UJ 4O 3|0y Ul paonpoiday a9 10N Aely Buimelq siyL


AutoCAD SHX Text
E

AutoCAD SHX Text
EXISTING  BIOSOLIDS FACILITY

AutoCAD SHX Text
EXISTING MAINTENANCE BUILDING

AutoCAD SHX Text
SS

AutoCAD SHX Text
6"

AutoCAD SHX Text
SS

AutoCAD SHX Text
4"

AutoCAD SHX Text
RW

AutoCAD SHX Text
24"

AutoCAD SHX Text
RW

AutoCAD SHX Text
24"

AutoCAD SHX Text
RW

AutoCAD SHX Text
10"

AutoCAD SHX Text
W 

AutoCAD SHX Text
8"

AutoCAD SHX Text
SD

AutoCAD SHX Text
12"

AutoCAD SHX Text
W 

AutoCAD SHX Text
8"

AutoCAD SHX Text
W

AutoCAD SHX Text
W

AutoCAD SHX Text
D

AutoCAD SHX Text
D

AutoCAD SHX Text
D

AutoCAD SHX Text
D

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
C

AutoCAD SHX Text
C

AutoCAD SHX Text
C

AutoCAD SHX Text
C

AutoCAD SHX Text
C

AutoCAD SHX Text
OFFICE

AutoCAD SHX Text
;11'-3"x8'-10"

AutoCAD SHX Text
OFFICE

AutoCAD SHX Text
;11'-3"x8'-10"

AutoCAD SHX Text
CLO/IT

AutoCAD SHX Text
;5'-10"x3'-10"

http://www.autodsys.com
http://www.autodsys.com
http://www.autodsys.com
http://www.autodsys.com
http://www.autodsys.com
http://www.autodsys.com
http://www.autodsys.com
http://www.autodsys.com
http://www.autodsys.com
http://www.autodsys.com
http://www.autodsys.com
http://www.autodsys.com
http://www.autodsys.com
http://www.autodsys.com
http://www.autodsys.com
http://www.autodsys.com
http://www.autodsys.com
http://www.autodsys.com
http://www.autodsys.com
http://www.autodsys.com
http://www.autodsys.com
http://www.autodsys.com
http://www.autodsys.com
http://www.autodsys.com
http://www.autodsys.com
http://www.autodsys.com
http://www.autodsys.com
http://www.autodsys.com
http://www.autodsys.com
http://www.autodsys.com
http://www.autodsys.com
http://www.autodsys.com
http://www.autodsys.com
http://www.autodsys.com
http://www.autodsys.com
http://www.autodsys.com
http://www.autodsys.com
http://www.autodsys.com
http://www.autodsys.com
http://www.autodsys.com
http://www.autodsys.com
http://www.autodsys.com
http://www.autodsys.com
http://www.autodsys.com
http://www.autodsys.com
http://www.autodsys.com
http://www.autodsys.com
http://www.autodsys.com
http://www.autodsys.com
http://www.autodsys.com
http://www.autodsys.com
http://www.autodsys.com
http://www.autodsys.com
http://www.autodsys.com
http://www.autodsys.com
http://www.autodsys.com
http://www.autodsys.com
http://www.autodsys.com
http://www.autodsys.com
http://www.autodsys.com
http://www.autodsys.com
http://www.autodsys.com
http://www.autodsys.com
http://www.autodsys.com
http://www.autodsys.com
http://www.autodsys.com
http://www.autodsys.com
http://www.autodsys.com
http://www.autodsys.com
http://www.autodsys.com
http://www.autodsys.com
http://www.autodsys.com
AutoCAD SHX Text
OPEN OFFICE

AutoCAD SHX Text
;27'-8"x13'-0"

AutoCAD SHX Text
ADA BATH

AutoCAD SHX Text
;7'-8"x6'-0"

AutoCAD SHX Text
BATH

AutoCAD SHX Text
;5'-8"x6'-0"

AutoCAD SHX Text
;7'-0" COFFEE BAR

AutoCAD SHX Text
STMWRF TEMPORARY MODULAR OFFICE APN 165-011-05 8455 ALEXANDER LAKE ROAD

AutoCAD SHX Text
PE

AutoCAD SHX Text
 1"

AutoCAD SHX Text
RE-ESTABLISH /EXTEND DRAINAGE SWALE PAST LIMITS  OF MODULAR OFFICE RIP RAP CLASS TO MATCH EXISTING

AutoCAD SHX Text
RE-ESTABLISH DRAINAGE SWALE AS NEEDED 

AutoCAD SHX Text
PROTECT EXISTING DRAINAGE SWALE 

AutoCAD SHX Text
PROTECT EXISTING RECLAIMED WATER MAINS 

AutoCAD SHX Text
PROTECT EXISTING ASPHALT PAVING 

AutoCAD SHX Text
D1 

AutoCAD SHX Text
NOTE: ADD ANGULAR ROCK @ 4" MIN. DEPTH TO ALL PLANTS 

AutoCAD SHX Text
A 

AutoCAD SHX Text
A 

AutoCAD SHX Text
A 

AutoCAD SHX Text
B 

AutoCAD SHX Text
B 

AutoCAD SHX Text
B 

AutoCAD SHX Text
EX 

AutoCAD SHX Text
EX 

AutoCAD SHX Text
EX 

AutoCAD SHX Text
EX 

AutoCAD SHX Text
EX 

AutoCAD SHX Text
EX 

AutoCAD SHX Text
EX 

AutoCAD SHX Text
EX 

AutoCAD SHX Text
EX 

AutoCAD SHX Text
EX 

AutoCAD SHX Text
EX 

AutoCAD SHX Text
EX 

AutoCAD SHX Text
EX 

AutoCAD SHX Text
EX 

AutoCAD SHX Text
EX 

AutoCAD SHX Text
EX 

AutoCAD SHX Text
EX 

AutoCAD SHX Text
EX 

AutoCAD SHX Text
EX 

AutoCAD SHX Text
EX 

AutoCAD SHX Text
E1 

AutoCAD SHX Text
E1 

AutoCAD SHX Text
D1 

AutoCAD SHX Text
D2 

AutoCAD SHX Text
B 

AutoCAD SHX Text
A 

AutoCAD SHX Text
A 

AutoCAD SHX Text
A 

AutoCAD SHX Text
A 

AutoCAD SHX Text
C 

AutoCAD SHX Text
C 

AutoCAD SHX Text
C 


	Special Use Permit
	Site Plan - Southern Portion of Site
	Site Plan - Northern Portion of Site
	Grading
	Parking
	Landscaping
	South Truckee Meadows/Washoe Valley Citizen Advisory Board (STM/WV CAB)
	Reviewing Agencies
	Staff Comment on Required Findings
	Recommendation
	Motion
	Appeal Process
	Exhibit A WSUP21-0010 Conditions.pdf
	Truckee Meadows Fire Protection District (TMFPD)
	Contact Name – Dale Way/Brittany Lemon, 775.326.6000, dway@tmfpd.us/blemon@tmfpd.us

	Exhibit B.agency.comments.pdf
	Exhibit B.agency.comments
	AQ.comments
	engineering.comments
	GENERAL PROJECT DISCUSSION
	GENERAL CONDITIONS

	Fire.comments
	Health.nocomment
	Parks.no Comments
	storey.comments
	Water.nocomment

	Health.nocomment

	Exhibit E.application.pdf
	posted.application
	posted.application
	posted.application
	STMWRF SUP app (002)
	sup_sup_info.pdf
	Special Use Permit Application Supplemental Information

	sup_grading_sup_info.pdf
	Special Use Permit Application for Grading Supplemental Information


	STMWRF 2020 Expansion 30% Drawings Feb 18 2021 - Copy 32
	STMWRF 2020 Expansion 30% Drawings Feb 18 2021 - Copy 166
	STMWRF 2020 Expansion 30% Drawings Feb 18 2021 - Copy 31
	STMWRF 2020 Expansion 30% Drawings Feb 18 2021 - Copy 139
	STMWRF 2020 Expansion 30% Drawings Feb 18 2021 - Copy 151

	Draft Schematic Design Report-amended

	updated.Figure1_Preliminary_Site_Layout-Layout (002)

	Updated.layout.info




